CDD20]J
Electric pallet—stacking truck

AN M 4
Parts list 4 HZF

20250312 V04



PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

L. 1 Frame SYStemM o 2R e oot ettt ettt e ettt et e et e et e et et e et e easeneeete et e ese e s e eseeatent e s e eteeaeenseeseeaeensenseeseensens et e easeneenseereeneenes 1
1.2 COVET ASSEMD LY AR BRI it eereereereerieeeeeeete et et et ete et e et e et e eaeeae et e eteese e seeseeseesseseessessenseesseseenseseessensenseeseessensenseeteeseenseeseessensenseeseeneens 3
1.3 Balance Wheel ASSembD Ly St ZE A .o oottt ettt et ettt ea e e teeat e e et e eteent et e eteensenseeseereeneenseensensenes 4

2.Driving System IXZhER St

2. 101 DIivVIing SYSTOM BRI ZR D v eveerereeeeeeteeeeteeteeeeeeeeet et et et e et et et te et e e ese et eseetess et et ess et eneesensese et ess et ensese s ens et ensesensessasensesensesesensesensess 5

3. Operating System B{ER S

3.1 Operating Handle AsSembly A E TR ZE A oo ettt ettt et ettt ettt et e e te e s et e eteeasenseae s 6
3.2 Handle head assembly(Lead—acid battery with key meter) ARk BRI/ AL/ HEEZR) v 9
3.3 Handle head assembly(Lithium battery with key meter) T3kl (BHEML/ AL/ B ETR) e, 11
3.4 Handle head assembly (Lead-acid Battery combination lock power meter) F-ARsk o il (BSER Hayth /25 h 4/ Feg) 13

3.5 Handle head assembly (Lithium battery combination lock power meter) TFHhk L% (B Ayh/ 250040/ HESR). 15
3.6 Handle head assembly (With key without power meter) Tk ELAE CRREHRL/ ANTTHETR) e 17
3.7 Handle head assembly(Combination lock power off meter) THH3kEM CERGE/ ANTHHETR) e 19
3.8 Handle head assembly (With key without power meter) T ELAE CRREHRL/ AT ETR) e 21
3.9 Handle head assembly(Lead—acid battery with key meter) Ak (BRI AL/ B ER) e, 23



3.10 Handle head assembly(Lithium battery with key meter) TRk ol BRAELVH /T AHRE/ BLEEZR) v, 25

3.11 Operating Handle Assembly(Smart Controller) FEAETMIZAL G RET ) oo 27
3. 12 Handle head assembly(Smart Controller Lead Acid Battery) ARk (BFEETHR/HSBREEAL) ovveeeeeeeeeereeee, 29
3. 13 Handle head assembly(Smart Controller Lithium Battery) FT-AR3kiim (BFRETME/AHEETR) coveeeeeeeeeeeeeeeee, 30

4. Hydraulic System iERS

4.101 Hydraulic System (Single 0il Cylinder) RJIEZRDL CFATHEL) cooi e 31
4.201 Hydraulic System (Dual 0il Cylinder) JRIERZE (CHIHELD oo, 32
4.302 Power Unit ASSEmMD LY Bl T B Th 2 oottt e e ettt e e te e ae e e e e eteeeteeeteeee e e ereeereeaean 33
4.4 Lifting Cylinder (Single 0il Cylinder) FEFFMHEL CEATHIEL) oot 35
4.5 Lifting Cylinder (Single 0il Cylinder) VRIEZRZL (L) oot 37
4.6 Power Unit ASSEMDLY 2 B T E TTZHAE 2ure oottt ettt ettt ettt te st et e eaeeas et eeteene e e naeens 39
4.7 Power Unit ASSemMbLY 3 Bl B TTZHAE SBureoeoeeeeeeeeeeeeee ettt ettt ettt ettt ea e teere et e e e easenee e e ereereeneenaeens 40

5.Electric System WS &%t
5.1 Electrical Assembly(External Lead Acid Battery) HLSGEVAE (ZPE R FEHAS/E BRIV coveeeeeeeeeeeeeeeeeeeeeeevee 41
5.2 Electrical Assembly(External Lead Acid Battery Charge Meter) HLA ek (U B T HE 28/ HY R B ih /7 FH s %) .42

5.3 Electrical Assembly(External Lithium Battery) HLS GV (IPE R FEHAS/FEHIE) oo, 43



5.4 Electrical Assembly(External Lithium Battery Charge Meter) LA G (A B R FE 2 /4R b/ HER) ... 44

5.5 Electrical Assembly(Internal Lead Acid Battery) Hi S s i (N B INFR 28 /S FREET) ovveeee e 45
5.6 Electrical Assembly(Internal Lead Acid Battery Meter) L G A% (N B 27t B2 /4 R B /T LB 2R v, 46

5.7 Electrical Assembly (External Lead Acid Battery With Key Switch) HL/S G (HhE T8 A/ 250 B/ 4H

T ) oottt et ettt et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et e e et et et et e e et e e e e et et eeeeeeeens 47
5.8 Electrical Assembly (Internal Lead Acid Battery With Key Switch) HL/S G (N BT A/ H5 MR Bk / e
T ) ettt ettt ettt et ettt et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et et e e et et e e et et et et et et e e e eee et et eeeeeens 48
5.9 Electrical Assembly (External Lithium Battery With Key Switch) HLS R (HME 7o a8 /48 dth /i EH L TT
) ettt ettt et e et et et e et e e et et et eueae et au et eu et eut et et et e et et eae e eu et eueee et eu et eaeee et ea et ene et et eae e eue et et eae et ene et e e eneeeaeeneaeas 49
5.10 Control Board Assembly (F2-A) FEHIHRE (F27A) oottt ettt ettt v e e v teeaeens 50
5.11 Control Board Assembly (F2-C) FEHIHREL (F27C) oottt ettt ettt et a e e vt ens 51
5. 12 Wiring HArness ASSemMD LY 2R TR AL e e e eeeeeeeeeteeteet ettt ettt et et et et et eteete et e eteese st enseseeseeseeseeseesesessensesseseeseesesseesesensensenea 52
5.13 Wiring Harness Assembly (Smart Controller) ZRHEK (FTBETAH) oot 53
5.14 Wiring Harness Assembly (F2—C) ZRHELIL (F27C) oottt ettt ettt ettt ete s s e aeeas s e steeaeens 54
5.15 Wiring Harness Assembly (F2-A)  ZRHEIL (F27A) oottt ettt et ettt ee s e e teeae s e eteeaeens 55

5.16 Wiring Harness Assembly (F2-A)  ZRHEIL (F27A) oottt ettt ettt et et a e et eae s e eteeaeens 56



5.17 Cable Assembly(Lead acid Battery) HLZGEL G CHTBREETL) «ooveoeeeee ettt ettt et te e e e e e ene e 57
5.18 Cable Assembly(Lithium Battery) FELZEAL AL CEEEHTL) covoeieoececece ettt et eaeeaeeae e nns 58
6. Lifting System BFF RS
6.1 Single Mast Lifting SyStem BEZZT Th 2R oottt ettt ettt ettt et te bt et et e eteete e s e steereessesesssersensense e 59
6.2 Duplex Mast Lifting System(Single Hydro—Cylinder) PHZEALTF Z2G0 (FHATHTET) ooveeeoeereeieeeeeeeeeieere ettt 60
6.3 Duplex Mast Lifting System(Dual Hydro—Cylinder) PHZZACTF ZRGE (RUTHIL) ooveeeevreerieeeeeeieete ettt 63
6.4 Fork Frame (Single Hydro—Cylinder) T8 X ZE (EEIHIL) iovoroiriirierieieiee ettt ettt eseere et st be s s esaeseeseesessesenseneens 66
6.5 Fork Frame (Two—stage door frame single oil cylinder) F&XZE (PHZLITZE BEJHEL) cvevoveoieeeeceeeeeeeeie e, 67
6.6 Fork Frame (Two—stage door frame with double oil cylinders) F& X ZE (PHZLITZE SUIHEL) oo, 68
6.7 Fork Frame(Third Level Gantry Without Guardrail) FEXZE (ZZRITZEATTIED) e, 69
6.8 Fork Frame (Third Level Gantry With Guardrail) FEXZE (=ZR 1 TZETT L) et 70
6.9 Lifting System (Tertiary Total Freedom) HZFFZRGE (ZZRAEE HT) oottt 71



BT IER

R & BIT A BT E
20240627 V01 IR B IR KA
20241018 V02 e WAL TR S
1. A SUE TR o B #
2. WA LT OCHC B
20250308 V03 FETR 3. AN E Ay E,
4. IRBNE e,
5. HAIN =24 H A
20250312 V04 LA Wi 3.8, 3.9. 3.10 FHRSkERL, 5.15. 5. 16 ZRHE A




1.

Frame Assembly

BB

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 30501050003 | Round Pin$5X35 38 B AR A 8 03. 0303
2 51251000015 | Bracket HE A 4 30.01. 1289
3 50101200040 | Shaft 2 4 30. 01. 3459
4 30701020007 | Bearing 6204 A 8 03. 90. 057
5 51241000019 | Loading Wheel AH 4 02.L1Z.0119
6 30201100028 | Screw M10X35 B2AT 6 03.0182
7 30411100002 | Spring Washer ®10 A 6 03. 0014
8 30401100002 | Flat Washer ®10 T 6 03.00513
9 See annex 1 | Frame i 1
10 30311120001 | Nut MI2 453 4 03. 0820
11 20202000771 | Washer TR FHR 4 40. 32. 034
12 51231000011 | Balance Wheel Assembly — “F#7# 4 1 81.003. 011
13 30401120001 | Flat Washer ®12 A 4 03.00514
14 30411120003 | Spring Washer ®12 A 4 03. 0015
15 30201120013 | Screw M12X40 BZAT 4 03.0173
16 30251060023 | Screw M6X12 H2AT 8 03. 00810
17 20202000548 | Sealing Plate HR 2 30.01. 0912
18 30201060021 | Screw M6X20 B2 AT 4 03.0149
19 30411060002 | Spring Washer @6 AR 4 03.0011
20 30401060001 | Flat Washer ®6 A 4 03.00512
21 20202000552 | Install Board L REMRE 1 30. 01. 0978
22 20202000550 | Install Board R REMRE 1 30. 01. 0977




Annex 1

A 1

Annex 1
Meter (Yes/No) Key switch
Frame welding Part No. Car leg width 0ld Part No.
BE &It (F/ (Yes/No)
EREL KA FERFEE (mm) B KA
pav) HRF X /D
20102010605 No & No f& 33.029. 00011
20102011783 570 Yes & No & /
20102014572 No & Yes H /
External Lead 20102010606 No 7o No 7o 33.029. 00012
acid battery 20102011786 650 Yes & No & /
SE RAFBR Bt 20102014574 No & Yes & /
20102010604 No T& No & 33.029. 0001
20102011789 695 Yes A No 7. /
20102014576 No & Yes & /
20102011784 No & No 7o /
20102011785 570 Yes & No & /
20102014571 No & Yes H /
Internal Lead 20102011787 No To No 7o /
acid battery 20102011788 650 Yes & No 7o /
HE ARt 20102014573 No & Yes & /
20102011790 No & No & /
20102011791 695 Yes & No 7o /
20102014575 No & Yes & /
20602000109 570 No T& No 7. /
20602000110 650 No 7o No 7. /
20602000111 695 No 7o No 7. /
External Lead 20102010173 570 Yes & No & /
lithium battery 20102010174 650 Yes & No 7o /
S E K A2 20102010175 695 Yes & No & /
20102014577 570 No & Yes & /
20102014578 650 No & Yes H /
20102014579 695 No & Yes & /




1.2 Cover Assembly
b B K

Nm—— e

v,

ITtem Part No. Description Applied Date Remark
e KA & A H HiE
1 30211060031 | Screw M6X16 B2AT 03. 02393
2 54302000165 | Cover mE 02. FGJ. 3410
3 54302000263 | Handle Seat Cover FHEHE
4 54302000164 | Cover mE 02. FGJ. 3409
4 54302000181 | Cover BHE (RER)
5 30351060004 | Nut M6 L 33 30. 35. 2C. 147
6 | 01 | 54304000002 | Handle WF -240708 | 03.0208
6 | 02 | 54304000015 | Handle HF 240708~
7 | 01 | 54302000111 | Cover Plate #=H -240708 | 02.FGJ. 0255
7 | 02 | 54302000527 | Cover Plate #=H 240708~
8 20202000459 | Bracket Left XEE 30.01. 0663
9 30251060025 | Screw M6X12 4247 03. 0090
10 50201100004 | Screw i BB AT 03. 0593
11 20202000461 | Bracket Right XHELE 30. 01. 0664

N

| =
\

o \




1.3

Balance Wheel Assembly
A R 2H A

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
A 51231000011 | Balance Wheel Assembly — “F#7# 4 1 81.003. 011
1 20302020022 | Wheel Frame Welding wE 1 81.003. 003

2 30101140022 | Bolt M14X100 e 1 03. 0361
3 50301200017 | Washer ®20X ®25X1.5  # [ 2 03. 0039
4 30701020007 | Bearing 6204 e A 2 03. 90. 057
5 51241000023 | Wheel ®F 1 02.17. 0123
6 20202000419 | Shaft Sleeve HE 1 30. 01. 0529
7 30311140001 | Nut M4 453 1 03. 0246




2.1

Driving System

Wz ARG

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
A | 0L | 20302010409 | Driving System R B 1 -250308 | 82.41.0003

A | 02 | 52101000035 | Driving System IR B 1 250308~

1 55704000007 | Brake i 2 2 1 02.01. 0053
2 30211040013 | Screw M4X10 B24T 4 03. 0230

3 20102010617 | Mount BRE 1 33.031. 0001
4 30201080008 | Screw M8X50 BEAT 3 03.01610

5 30411080002 Spring Washer @8 B 7 03.0012

6 30401080001 | Flat Washer ®8 P 3 03. 0050

7 20202000786 | Handle Seat FAA 1 30. 01. 2090
8 30201080032 | Screw M8X35 B24T 4 03.0158

9 70401000007 | Motor AL 1 02.DJ. 00821
10 51112000001 | Bearing 260X 180X 27 B& 1 02.01. 9453
11 | 01 | 52102000009 | Gearbox + 36 46 1 -250308 | 02.CLX. 210705
11 | 02 | 52102000003 | Gearbox + $ 46 1 250308~

12 51241000092 | Driving Wheel IR 2 5 1 02. QDL. 0066




3.1 Operating Handle Assembly
BT WA
ITtem Part No. Description Qty Applied Date Remark
s KA 4 #E &l B HiE
Operating Handle BIEFRAHS
? A1 B1 C1 D1 A 20302020058 Assembly (AR TR o, 3/ % 4 1
(Lead-acid battery with Rt/H &%)
E1 F1 G1 H1 I
B key meter)
C
D FAk B A
Handle head assembly
E Al 71501000007 (SR #B, 0t/ 4 41 R 1 02.SB. 317514
2 (Lead-acid battery with
F = E5)
key meter)
Operating Handle BIEFHAHS
B 20302020400 | Assembly (42 |3t/ A 4 L/ 1
(Lithium battery with BEK)
key meter)
ERESSYS
Handle head assembly
B1 71501000039 CHE it/ 4 R/ 1 02. SB. 317520
(Lithium battery with
BEK)
key meter)
Operating Handle
BAE FARAA
Assembly
¢ 20302020401 (4R Lt/ 5 1
(Lead-acid Battery
JHEER)
combination lock power
meter)
Handle head assembly FAR K B
Cl 71501000056 (Lead-acid Battery (AF 8% ¥/ 35 A 1 1
combination lock power /B EF)
meter)




3.1 Operating Handle Assembly
BT WA
ITtem Part No. Description Qty Applied Date Remark
s KA 4 #E &l B HiE
Operating Handle
Assembly BEFHAS
D 20302020402 (Lithium battery (48 o8,/ 25 25 4/ 1
A A1 B1 C1 D1 nn)
combination lock power £
B E1 F1 G1 H1 I
meter)
C Handle head assembly \
D FAA KB R
(Lithium battery
E D1 71501000061 (#8 v,/ 25 A5 4/ 1
2 combination lock power
F BER)
meter)
Operating Handle
BEFHAH
Assembly
E 20302020403 (R AR/ T e, 1
(With key without power
£%)
meter)
Handle head assembly F A3k Bk
El 71501000066 | (With key without power — (#4H R/ 1% i & 1
meter) *)
Operating Handle
BAE FARAA
Assembly
F 20302020404 CE R/ A4 e, 1
(Combination lock
E%x)
power off meter)
Handle head assembly FAR K B
F1 71501000065 (Combination lock power — (55A%4/ 7 # & 1
of f meter) *)
Gl 71501000104 | Handle head assembly F A3k Bk 1 20250312~
H1 71501000111 | Handle head assembly F A3k KR 1 20250312~
11 71501000130 | Handle head assembly F A3k Bk 1 20250312~
2 30201080022 Screw M8X20 WZAT 3 03. 0817
3 55221000029 | Control Handle FAAAT 1 33.023. 0007
4 54316000016 | Cushion 77 & 4 1 02.01. 2127



https://fanyi.sogou.com/javascript:%20void(0)

3.1 Operating Handle Assembly

HAE T
ITtem Part No. Description Qty Applied Date Remark
F5 KA E #E A H £iE
5 30311080001 | Nut M8 B 1 03. 0244
6 30211030007 | Screw M3X25 BRAT 2 03. 05363
m A1 B1 C1 D1 7 70109000004 | Proximity Switch B & 1 19. 10520
B E1 F1 G1 H1 1 8 30201080032 | Screw M8 X35 AT 1 03. 0158
C 9 30411080002 | Lock Washer ®8 A 2 03.0012
D 10 50301090003 | Sleeve fEs 1 40. 11. 066
E 11 50407000015 | Gas Spring RS 1 02. QTH. 2218
E 2 12 30201080005 | Screw M8X25 BBAT 1 03. 01560
- 13 20201000044 | Bracket XA 1 30. 09. 0038
14 30221060006 | Screw M6X8 BRAT 2 03. 0270
15 30201080024 | Screw M8X25 W2AT 3 03. 01562
16 20201000134 | Proximity Block FR i 32 1 40. 12. 031
17 30251080028 | Screw M8X20 AT 1 03. 0092
18 30201100022 | Screw M10X20 AT 1 03.0163
19 54001000008 | Bushing® 18X ® 16X 10 HREAEE 2 03. 0452
20 50101160007 | Shaft ESE 1 40. 11. 065




3.2

Handle head assembly(Lead—acid battery with key meter)
TSk de B CRYR F /A B ik / L B3R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
Al 71501000007 | Handle head assembly ERESSYS 1 02. SB. 317514
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000017 1
(Lead Acid Battery) (4% H o)

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 71511000014 | Button Plug Sk 3 02.01. 317725
10 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B R 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right XRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers K AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772




3.2

Handle head assembly(Lead—acid battery with key meter)
TSk de B CRYR F /A B ik / L B3R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
27 30201050017 | Screw M5X25 B2AT 2 03.01410
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01. 317719
31 71511000008 | Cover =R 1 02.01. 31771
32 70105000007 | Key Switch AR X 1 02. 01. 2204

10




3.3

Handle head assembly(Lithium battery with key meter)
FAi -k B Rk CEE it /5 AH L/ L B3R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
Bl 71501000039 | Handle head assembly ERESSYS 1 02. SB. 317520
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000018 1
(Lithium Battery) (4 #3)

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 71511000014 | Button Plug Sk 3 02.01. 317725
10 73109000011 | Fixing Sleeve EEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B R 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right XRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers K AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772

11




3.3

Handle head assembly(Lithium battery with key meter)
FAi -k B Rk CEE it /5 AH L/ L B3R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
27 30201050017 | Screw M5X25 B2AT 2 03.01410
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01. 317719
31 71511000008 | Cover =R 1 02.01. 31771
32 70105000007 | Key Switch AR X 1 02. 01. 2204

12




3.4

Handle head assembly (Lead-acid Battery combination lock

power meter)

TSk e CHY IR FLt /S R/ P R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
Cl 71501000056 | Handle head assembly ERGESSYS 1
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000017 1
(Lead Acid Battery) (4% H. )

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 4 JR 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EA4# 2 03. 0760
9 71511000014 | Button Plug R P S 3 02.01. 317725
10 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B B 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right TRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers KR AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772

13




3.4

Handle head assembly (Lead-acid Battery combination lock

power meter)

TSk e CHY IR FLt /S R/ P R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A HiE
27 30201050017 | Screw M5X25 B2AT 2 03. 01410
28 30201050019 | Screw M5X55 B2AT 2 03. 0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01.317719
31 71511000356 | Cover =R 1
32 70106000001 | Coded Lock 75 41 1
33 70108000002 | Card Reader Rl & 1

14




3.5

Handle head assembly (Lithium battery combination lock power

meter)

Tk LR CRRL Lt /2 i/ )

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
D1 71501000061 | Handle head assembly ERGESSYS 1
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770

Electricity Meter BE &
4 70601000018 1
(Lithium Battery) (4 #3)

5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 4 JR 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 71511000014 | Button Plug R P S 3 02.01. 317725
10 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
11 71511000018 | Spring S 3 03. 0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 71511000345 | Button Clip AT 2 02.01. 317724
14 30231030002 | Screw B2AT 8 02. SB. PJ. 0012
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 70132000105 | Accelerator Assembly T B B 1 02. 01. 2155
17 71511000115 | Knob e 2 02. SB. PJ. 0027
18 71511000013 | Bracket Right TRA 1 30. 01. 3424
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers KR AE 2 03. 0735
21 71511000012 | Bracket Left XEE 1 30. 01. 3423
22 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
23 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
24 30211030008 | Screw M3X12 B2AT 2 03. 05364
25 30201050009 | Screw M5X12 B2AT 2 03.0131
26 71511000002 | Lower Cover T 1 02.01. 31772

15




3.5

Handle head assembly (Lithium battery combination lock power

meter)

Tk LR CRRL Lt /2 i/ )

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
27 30201050017 | Screw M5X25 B2AT 2 03.01410
28 30201050019 | Screw M5X55 B2AT 2 03.0751
29 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
30 71511000003 | Mode button H#R 1 02.01. 317719
31 71511000356 | Cover =R 1
32 70106000001 | Coded Lock 75 41 1
33 70108000002 | Card Reader Rl & 1

16




3.6

Handle head assembly (With key without power meter)
Fk Bk CFEH L/ AT R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
£l 71501000066 | Handle head assembly ERESSYS 1 02. SB. 317514
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug R ES 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 [EA4# 2 03. 0760
9 73109000011 | Fixing Sleeve Ei 2 30. 01. 3427
10 71511000018 | Spring % 3 03.0726
11 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
12 71511000345 | Button Clip #WHF T 2 02.01. 317724
13 30231030002 | Screw HEAT 8 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B R 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751

17




3.6

Handle head assembly (With key without power meter)
Fk Bk CFEH L/ AT R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000008 | Cover =R 1 02.01. 31771
31 70105000007 | Key Switch AR X 1 02. 01. 2204

18




3.7

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
F1 71501000065 | Handle head assembly ERESSYS 1 02. SB. 317514
1 71511000015 | Belly Switch BT % 1 16. 0038
2 71511000016 | Spring S 1 03. 0725
3 71511000001 | Upper Cover t# 1 02.01. 31770
4 71511000014 | Button Plug R ES 4 02.01. 317725
5 70103000006 | Micro Switch WA X 7
6 71511000007 | Lift Button Base Fr Ve 35 A R 2 2 02.01. 317718
7 71511000004 | Lift Button FrrE A 2 02.01. 317721
8 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
9 73109000011 | Fixing Sleeve BEEE 2 30. 01. 3427
10 71511000018 | Spring S 3 03. 0726
11 71511000005 | Horn Button 9\ 3% A 1 02.01. 317723
12 71511000345 | Button Clip AT 2 02.01. 317724
13 30231030002 | Screw BRAT 8 02. SB. PJ. 0012
14 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
15 70132000105 | Accelerator Assembly T B R 1 02.01. 2155
16 71511000115 | Knob e 2 02. SB. PJ. 0027
17 71511000013 | Bracket Right XHELE 1 30.01. 3424
18 70132000001 | Accelerator ik 83 1 02.01. 2151
19 30431080001 | Wave Washers KR AE 2 03. 0735
20 71511000012 | Bracket Left XEE 1 30. 01. 3423
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket Wi E 2 02. SB. PJ. 0025
23 30211030008 | Screw M3X12 BZAT 2 03. 05364
24 30201050009 | Screw M5X12 B2AT 2 03.0131
25 71511000002 | Lower Cover T 1 02.01. 31772
26 30201050017 | Screw M5X25 B2AT 2 03.01410
27 30201050019 | Screw M5X55 B2AT 2 03.0751

19




3.7

Handle head assembly(Combination lock power off meter)

Tk BB GRS/ ANl R

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
28 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
29 71511000003 | Mode button R 1 02.01. 317719
30 71511000008 | Cover =R 1 02.01. 31771
31 70106000001 | Coded Lock 25 A 41 1
32 70108000002 | Card Reader il #& 1

20




3.8

Handle head assembly (With key without power meter)
Fk Bk CFEH L/ AT R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
Gl 71501000104 | Handle head assembly ERESSYS 1 20250312~
1 71511000025 | Upper Cover Assembly FEaH 1
2 70132000010 | Accelerator Assembly ik 25 4 1
3 71511000035 | Lower Cover Assembly TEHH 1
4 71511000001 | Upper Cover tE 1 02.01. 31770
5 71511000014 | Button Plug A %k 4 02.01. 317725
6 71511000086 | Micro switch assembly W R A 1
7 71511000007 | Lift Button Base T+ e 5 4R 2 02.01.317718
8 71511000004 | Lift Button F A 02.01. 317721
9 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
10 73109000011 | Fixing Sleeve BEE 2 30. 01. 3427
11 71511000018 | Spring 4 3 03.0726
12 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
13 30231030002 | Screw BEAT 5 02. SB. PJ. 0012
14 71511000345 | Button Clip AT 2 02.01. 317724
15 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
16 30231040001 | Screw BZAT 3 03.0758
17 71511000012 | Bracket Left XEE 1 30. 01. 3423
18 70103000006 | Micro switch WMEF X 1
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers K AE 2 03. 0735
21 71511000112 | Shaft Sleeve WRE 2 30. 01. 3426
22 71511000113 | Shaft Jacket e 2 02. SB. PJ. 0025
23 71511000115 | Knob e 2 02. SB. PJ. 0027
24 30211030015 | Screw M3X12 B2AT 2
25 71511000016 | Spring 4 1 03.0725
26 71511000013 | Bracket Right XHELE 1 30.01. 3424
27 71511000015 | Belly Switch 3 Fi S 1 16. 0038

21




3.8

Handle head assembly (With key without power meter)
Fk Bk CFEH L/ AT R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
28 30201050009 | Screw M5X12 B2AT 2 03.0131
29 71511000002 | Lower Cover T# 1 02.01. 31772
30 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
31 71511000003 | Mode button H#R 1 02.01. 317719
32 71511000008 | Cover =R 1 02.01. 31771
33 20101040008 | Key switch HRTT X 1
34 71511000440 | Micro Switch WA X 1
35 30201050017 | Screw M5X25 BZAT 2 03.01410
36 30201050017 | Screw M5X55 B2AT 2 03.01410
37 71104000050 | Inserting pin 4 2 16. 0359

22




3.9

Handle head assembly(Lead—acid battery with key meter)
TSk de B CRYR F /A B ik / L B3R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
H1 71501000111 | Handle head assembly ERESSYS 1 20250312~
1 71511000032 | Upper Cover Assembly FEaH 1
2 70132000010 | Accelerator Assembly ik 25 4 1
3 71511000035 | Lower Cover Assembly TEHH 1
4 71511000001 | Upper Cover tE 1 02.01. 31770

Electricity Meter HE &
5 70601000017 1
(Lead Acid Battery) (45 % B, )

6 71511000086 | Micro switch assembly W R A 1
7 71511000007 | Lift Button Base T+ W 5 4R E 2 02.01.317718
8 71511000004 | Lift Button F A 02.01. 317721
9 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
10 71511000014 | Button Plug A %k 3 02.01. 317725
11 73109000011 | Fixing Sleeve BEE 2 30. 01. 3427
12 71511000018 | Spring % 3 03.0726
13 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
14 30231030002 | Screw B2AT 5 02. SB. PJ. 0012
15 71511000345 | Button Clip AT 2 02.01. 317724
16 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
17 30231040001 | Screw B2AT 3 03.0758
18 71511000012 | Bracket Left XEE 1 30. 01. 3423
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers K AE 2 03. 0735
21 71511000112 | Shaft Sleeve WHE 2 30. 01. 3426
22 71511000113 | Shaft Jacket e 2 02. SB. PJ. 0025
23 71511000115 | Knob e 2 02. SB. PJ. 0027
24 30211030015 | Screw M3X12 B2AT 2
25 71511000016 | Spring B4 1 03.0725
26 71511000013 | Bracket Right XHELE 1 30.01. 3424
27 71511000015 | Belly Switch BT X 1 16. 0038

23




3.9

Handle head assembly(Lead—acid battery with key meter)
TSk de B CRYR F /A B ik / L B3R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
28 30201050009 | Screw M5X12 B2AT 2 03.0131
29 71511000002 | Lower Cover T# 1 02.01. 31772
30 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
31 71511000003 | Mode button H#R 1 02.01. 317719
32 71511000008 | Cover =R 1 02.01. 31771
33 20101040008 | Key switch HRTT X 1
34 71511000440 | Micro Switch WA X 1
35 30201050017 | Screw M5X25 BZAT 2 03.01410
36 30201050019 | Screw M5X55 B2AT 2 03.0751
37 71104000050 | Inserting pin 4 2 16. 0359
38 70103000006 | Micro Switch WA X 1

24




3.

10 Handle head assembly(Lithium battery with key meter)
FAi -k B Rk CEE it /5 AH L/ L B3R

ITtem Part No. Description Qty Applied Date Remark

Fe KA 4 #HE & A H HiE
11 71501000130 | Handle head assembly ERESSYS 1 20250312~
1 71511000033 | Upper Cover Assembly FEaH 1
2 70132000010 | Accelerator Assembly ik 25 4 1
3 71511000035 | Lower Cover Assembly TEHH 1
4 71511000001 | Upper Cover tE 1 02.01. 31770

Electricity Meter HE &
5 70601000018 1
(Lithium Battery) (42 ", 31)

6 71511000086 | Micro switch assembly W R A 1
7 71511000007 | Lift Button Base T+ W 5 4R E 2 02.01.317718
8 71511000004 | Lift Button F A 02.01. 317721
9 71511000017 | Cylindrical Pin ®3X17 B4 2 03. 0760
10 71511000014 | Button Plug A %k 3 02.01. 317725
11 73109000011 | Fixing Sleeve BEE 2 30. 01. 3427
12 71511000018 | Spring % 3 03.0726
13 71511000005 | Horn Button %o\ 3% 41 1 02.01. 317723
14 30231030002 | Screw B2AT 5 02. SB. PJ. 0012
15 71511000345 | Button Clip AT 2 02.01. 317724
16 71511000107 | Install The Card ZEF 1 02. SB. PJ. 0006
17 30231040001 | Screw B2AT 3 03.0758
18 71511000012 | Bracket Left XEE 1 30. 01. 3423
19 70132000001 | Accelerator ik 83 1 02.01. 2151
20 30431080001 | Wave Washers K AE 2 03. 0735
21 71511000112 | Shaft Sleeve WHE 2 30. 01. 3426
22 71511000113 | Shaft Jacket e 2 02. SB. PJ. 0025
23 71511000115 | Knob e 2 02. SB. PJ. 0027
24 30211030015 | Screw M3X12 B2AT 2
25 71511000016 | Spring B4 1 03.0725
26 71511000013 | Bracket Right XHELE 1 30.01. 3424
27 71511000015 | Belly Switch BT X 1 16. 0038

25




3.

10 Handle head assembly(Lithium battery with key meter)
FAi -k B Rk CEE it /5 AH L/ L B3R

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #HE & A H HiE
28 30201050009 | Screw M5X12 B2AT 2 03.0131
29 71511000002 | Lower Cover T# 1 02.01. 31772
30 71511000109 | Install The Card ZEF 1 02. SB. PJ. 0016
31 71511000003 | Mode button H#R 1 02.01. 317719
32 71511000008 | Cover =W 1 02.01. 31771
33 20101040008 | Key switch HRTT X 1
34 71511000440 | Micro Switch WA X 1
35 30201050017 | Screw M5X25 BZAT 2 03.01410
36 30201050019 | Screw M5X55 B2AT 2 03.0751
37 71104000050 | Inserting pin Hh 4t 2 16. 0359
38 70103000006 | Micro Switch WA X 1

26




3.

11

Operating Handle Assembly(Smart Controller)
BETF WAL G RETAH)

ITtem Part No. Description Qty Applied Date Remark
F5 KA EAS #= A H &
Operating Handle
Assembly BEFHAS
A 20302020060 1
(Smart Controller) (B gt F18)
(Lead Acid Battery) (45T B )
Control Pod Assembly ERGESSY
Al 71501000023 | (Smart Controller) (& 6t F147) 1 02. SB. 3207
(Lead Acid Battery) (4 8% H. )
Operating Handle
Assembly BEFHAS
B 20302020405 1
(Smart Controller) (B gt F18)
(Lithium Battery) (2 H i)
Control Pod Assembly F A3k Bk
Bl 71501000018 | (Smart Controller) (& feF) 1 02.01. 31150
(Lithium Battery) (48 &, 31)
2 30201060021 | Screw M6X20 BBAT 4 03.0149
3 30411060002 | Lock Washer ®6 A 4 03.0011
4 30401060001 | Flat Washer ®6 A 4 03.00512
5 55221000055 | Control Handle FAAAF 1 30.19. 0019
6 54302000259 | Cushion 77 & 4 1 02.01. 2133
7 30311080001 | Nut M8 B 1 03. 0244
8 30211030007 | Screw M3X25 AT 2 03. 05363
9 70109000004 | Proximity Switch BT % 1 19. 10520
10 30201080032 | Screw M8 X35 AT 1 03. 0158
11 30411080002 | Lock Washer ®8 ek 2 03.0012
12 50301090004 | Sleeve [EE=S 1 40. 15. 006
13 50407000036 | Gas Spring KA 1 02. QTH. 3634
14 Bracket x 1
15 30221060006 | Screw M6X8 BRAT 2 03. 0270
16 20201000295 | Bracket JE 4R 1 40. 11. 064

27



https://fanyi.sogou.com/javascript:%20void(0)

3. 11

Operating Handle Assembly(Smart Controller)
EAE TR A CERETFAR)

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E &l B HiE
17 30211040013 Screw M4X10 HEAT 2 03. 0230
18 30201080024 Screw M8X25 HEAT 4 220708- 03. 01562
19 30201100021 Screw M10X16 $2AT 1 220708- 03.0162
20 54001000008 | Bushing® 18X ® 16X 10 HREAEE 2 220708~ 03. 0452
21 50101160010 Shaft % F 1 220708- 40. 15. 005

28




.12

Handle head assembly(Smart Controller Lead Acid Battery)
T Sk s CRY BE T4 /5 1R L 7l

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE

Handle head assembly ERIES=Y:1

Al 71501000023 | (Smart Controller) (% 8 F1H) 1 02. SB. 3207
(Lead Acid Battery) (4% H o)

1 71511000201 | Upper Cover t= 1 220708~ 02. SB. PJ. 0039

2 20301020610 | Spring ®8X12 S 7 220708~ 02. SB. PJ. 0040

3 71511000203 | Lift Button F A 1 220708~ 02. SB. PJ. 0041

4 71511000204 | Horn Button 9\ 3% Al 1 220708~ 02. SB. PJ. 0042

5 30231020001 | Screw ST2.2X13 B2AT 2 220708~ 02. SB. PJ. 0011

6 71511000205 | Belly Switch BT X 1 220708 02. SB. PJ. 0043

7 71511000206 | Spring ®23.6X30 Bk 1 220708~ 02. SB. PJ. 0044

8 71511000207 | Bracket b&: 1 220708~ 02. SB. PJ. 0045

9 71511000208 | Clamp ~4E 1 220708~

10 71511000209 | Harness Clamp EE3 1 220708~ 02. SB. PJ. 0047

11 30201030001 | Screw M3X10 BZAT 7 220708~ 03.1083

12 71511000210 | Card FEAL 3 220708

13 71511000211 | Micro Switch WENFF X 1 220708 02. SB. PJ. 0049

14 71511000214 | Travelling Knob (R) £ A 3 e Al 1 220708 02. SB. PJ. 0052
Accelerator Assembly JiniE B R R

15 71511000215 1 220708~ 02. SB. PJ. 0053
(Lead Acid Battery) (45 % B, )

16 30201040009 | Screw M4X10 BZAT 4 220708~ 03.0123

17 71511000217 | Bracket B £ R 1 220708 02. SB. PJ. 0055

18 30201040012 | Screw M4 X6 B2AT 1 220708~ 03.0127

19 71511000218 | Lower Cover Assembly T EHEMH 1 220708~ 02. SB. PJ. 0056

20 30201050005 | Screw M5X50 HEAT 2 220708~ 03. 03644

21 30201030002 | Screw M3X16 BZAT 1 220708~ 03.0128

22 71511000219 | Travelling Knob (L) 7 A ik e A 1 220708~ 02. SB. PJ. 0057

23 20301020605 | Shaft Sleeve WRE 2 220708~ 02. SB. PJ. 0058

24 20301020606 | Shaft Jacket i E 2 220708~ 02. SB. PJ. 0059

29




.13

Handle head assembly(Smart Controller Lithium Battery)
T Sk s R e T4 /4L LR

ITtem Part No. Description Qty Applied Date Remark
Fe KA 4 #E & A H HiE
Handle head assembly ERIES=Y:1
Bl 71501000018 | (Smart Controller) (% 8 F1H) 1 02.01. 31150
(Lithium Battery) (42 o, 3t0)
1 71511000201 | Upper Cover t= 1 220708~ 02. SB. PJ. 0039
2 20301020610 | Spring ®8X12 S 7 220708~ 02. SB. PJ. 0040
3 71511000203 | Lift Button F A 1 220708~ 02. SB. PJ. 0041
4 71511000204 | Horn Button 9\ 3% Al 1 220708~ 02. SB. PJ. 0042
5 30231020001 | Screw ST2.2X13 B2AT 2 220708~ 02. SB. PJ. 0011
6 71511000205 | Belly Switch BT X 1 220708 02. SB. PJ. 0043
7 71511000206 | Spring ®23.6X30 Bk 1 220708 02. SB. PJ. 0044
8 71511000207 | Bracket k&4 1 220708~ 02. SB. PJ. 0045
9 71511000208 | Clamp ~4E 1 220708~
10 71511000209 | Harness Clamp EE3 1 220708~ 02. SB. PJ. 0047
11 30201030001 | Screw M3X10 BZAT 7 220708~ 03.1083
12 71511000210 | Card FEAL 3 220708
13 71511000211 | Micro Switch WENFF X 1 220708 02. SB. PJ. 0049
14 71511000214 | Travelling Knob (R) £ A 3 e Al 1 220708 02. SB. PJ. 0052
Accelerator Assembly JiniE B R R
15 70132000110 1 220708~
(Lithium Battery) (42 . 3t)
16 30201040009 | Screw M4X10 BZAT 4 220708~ 03.0123
17 71511000217 | Bracket B £ R 1 220708 02. SB. PJ. 0055
18 30201040012 | Screw M4 X6 B2AT 1 220708~ 03.0127
19 71511000218 | Lower Cover Assembly T EHEMH 1 220708~ 02. SB. PJ. 0056
20 30201050005 | Screw M5X50 HEAT 2 220708~ 03. 03644
21 30201030002 | Screw M3X16 BZAT 1 220708~ 03.0128
22 71511000219 | Travelling Knob (L) 7 A ik e A 1 220708~ 02. SB. PJ. 0057
23 20301020605 | Shaft Sleeve WRE 2 220708~ 02. SB. PJ. 0058
24 20301020606 | Shaft Jacket i E 2 220708~ 02. SB. PJ. 0059

30




4.101

Hydraulic System (Single 0il Cylinder)
WE RS CHRELDD

'

ITtem Part No. Description Qty Applied Date Remark

e KRG #HE & A H &E
1 30201080036 | Screw M8X12 AT 3 03.0179
2 30411080002 | Spring Washer @8 G 3 03.0012
3 30401080001 | Flat Washer ®8 4 3 03. 0050
4 40202160009 | Joint ENCERGETS 1 02. 01. 3052
5 | 01 | 40401024108 | Power Unit HNA%T 1 -241018
5 | 01 | 40401024037 | Power Unit HNAET 1 -250308
5 | 02 | 40401024067 | Power Unit A% 1 250308~
6 40101160033 | 0il Pipe B EmE 1 02. YYL. 327200
7 40201160012 | Joint HEL 1 02.01. 3051
8 30803016001 | Gasket ®16 R ] 1 03. 0483
9 40405000024 | Valve 7 & 18l 1 02. 01. 30480
10 40301500079 | Hydro—Cylinder 1600 e L 1 02. YG. 20634
10 40301500132 | Hydro—Cylinder 2000 AL 1 02. Y6. 2098
10 40301500082 | Hydro—Cylinder 2500 AL 1 02. YG. 20639
10 40301500080 | Hydro—Cylinder 2600 AL 1 02. YG. 20635
10 40301500154 | Hydro—Cylinder 3000 AL 1 02. YG. 2197
10 40301500075 | Hydro—Cylinder 3300 AL 1 02. YG. 20632
10 40301500078 | Hydro—Cylinder 3500 AL 1 02. YG. 206332
10 40301500076 | Hydro—Cylinder 3600 e L 1 02. YG. 206330
10 40301500074 | Hydro—Cylinder 4000 e L 1 02. YG. 20630

31




4. 201

Hydraulic System (Dual 0il Cylinder)
WE RS (RHED)

ITtem Part No. Description Qty Applied Date Remark

e KA 4 #HE & A H HiE
1 30201080036 | Screw M8X12 B2AT 3 03.0179
2 30411080002 | Spring Washer @8 B 3 03.0012
3 30401080001 | Flat Washer ®8 A 3 03. 0050
4 40202160009 | Joint ENCERGETS 1 02. 01. 3052
5 | 01 | 40401024108 | Power Unit HNA%T 1 -241018
5 | 02 | 40401024037 | Power Unit HNAET 1 241018~
6 40101160007 | 0il Pipe EERE 3 05. 0020
7 40201220010 | Direct Head HEL 5 02.01. 3444
8 30803022001 | Gasket Ring ®22 WA EHE 5 03. 0486
9 40405000021 | Valve 7 & 18] 2 02.01. 3048
10 30251080028 | Screw M8X20 BZAT 2 03. 0092
11 20202000505 | Pipe Seat i 1 30. 01. 0784
12 40301450078 | Hydro—Cylinder 2000 AL 2 02. YG. 20760
12 40301450092 | Hydro—Cylinder 2500 AL 2 02. YG. 20761
12 40301450080 | Hydro—Cylinder 3000 bi:Kins 2 02. YG. 20762
12 40301450052 | Hydro—Cylinder 3300 AL 2 02. YG. 20523
12 40301450051 | Hydro-Cylinder 3500 AL 2 02. YG. 20522
12 40301450060 | Hydro-Cylinder 3600 AL 2 02. YG. 20709
12 40301450059 | Hydro—Cylinder 4000 e L 2 02. YG. 20708

32




4.302 Power Unit Assembly
PSSR

17-18—

16

26

12
13 14

15

Ttem Part No. Description Qty Applied Date Remark

JF5 KA 4 #HE & A H HiE
A 01 | 40401024108 | Power Unit HNA%T 1 -241018
A 02 | 40401024037 | Power Unit HNA%T 1 241018
1 70402000025 | Motor RN 1 02.DJ. 210401
2 54012000018 | Hoop Eickiid 1 03. 1207
3 40411000083 | Coupling B 2 1
4 40405000040 | Relief Valve i i 1] 1 02. 01. 9029
5 01 | 40407000002 | Adapter CNE" 1 -241018
5 02 | 40407000052 | Adapter F 0k 1 241018
6 01 | 40405000050 | Pressure Valve JE A #ME 1R 1 -241018 | 02.01.9035
6 01 | 40405000149 | Pressure Valve JE A AME 1] 1 -250308
6 02 | 40405000046 | Pressure Valve JE A AME 1] 1 250308
7 01 | 30803013001 | Gasket ®13 55 4 1 -241018 | 03. 1067
7 02 | 30803017001 | Gasket G3/8 & H 1 241018-
8 01 | 50204000003 | Plug %3k 1 -241018 | 02.01. 9056
8 02 | 50204000013 | Plug G3/8 3%k 1 241018-
9 30801110003 | O-ring 0 H 1 02.01. 0338
10 40402000005 | Gear Pumps HIFR 1 02. 01. 0024
11 40411000008 | Pipe [l i & 2
12 40411000041 | Suction Pipe o E 1 02. DLDY. SJ. 017
13 40412000010 | Filter E 1 02. 01. 9051
14 40410000010 | Cover 48 = 1 02.01. 30423
15 40408000134 | Tank beF o] 1
16 30351060003 | Nut M6 423 4 03. 0922
17 30201080040 | Screw M8X80 BEAT 2 03. 0877
18 30411080002 | Lock Washer ¢8 A 2 03.0012
19 | 01 | 71531000031 | Electromagnet B R 4 1 -241018 | 02.01. 9366
19 | 02 | 71531000037 | Electromagnet L 1A 4 1 241018-
20 | 01 | 71531000002 | Valve Element R A 1 -241018 | 02.01.9034

33




Power Unit Assembly

21 ool

17-18—

16

26

12
13 14

15

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #HE & A H HiE
20 | 02 | 71531000042 | Valve Element XAk 1 241018
21 40405000038 | Check Valve B [a] ] 1 02. 01. 9028
22 30201060025 | Screw M6X 35 B2AT 4 03.0176
23 70303000006 | Relay Starter B B 1 02. 01. 2207
24 20102030023 | Cable B B0 B 4 1
25 54312000003 | Cover B E 2 02. 01. 2265
26 | 02 | 56008000001 | Magnet s 2 241018- 19. 1351

34




4.4

Lifting Cylinder (Single 0il Cylinder)

L THMEL CERLIHELD

Ttem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H &E
A See annex 2 Lifting Cylinder AT AT 1
1 See annex 2 Piston Rod TEEAT 1
2 40321400001 | Rush 7 4 B 1 02.01.01816
3 40320000064 | Cover I 1 02. 01. 0029
4 54002000059 | Bush E4E 1 03. 90. 0542
5 See annex 2 | Cylinder Block FARN 1
6 30801050001 | O-Ring 0 2 1 02.01. 3325
7 40304500009 | Piston EE 1 40.31.135
8 30801031001 | O-Ring 0 A H 2 02.01. 3326
9 30301240003 | Nut M24 X2 453 1 03. 0288
10 30411240001 | Spring Washer @24 G 1 03. 0020
11 40323400001 | Sealing Ring % & 1 02.01. 9101
12 40311500008 | Ring XHRN 1 03. 05021

35




Annex 2

B 2

Annex 2

Lifting Height (mm)

L 2500 3000 3300 3500 3600
R F & E (mm)
0ld Part
. 02. YG. 20639 02. YG. 2197 02.YG. 20632 | 02.YG. 206332 | 02.YG. 206330
Cylinder Part No. No
i 5
part No. 40301500082 | 40301500154 | 40301500075 40301500078 40301500076
Piston Rod 01d Part
02.01. 3631 02.01. 3632 02.01. 3633 / 02.01. 3634
(Ttem 1) No.
i EA
part No. 40302400023 | 40302400027 | 40302400029 40302400064 40302400031
F5 1
Cylinder Tube (Iteml5) | 0ld Part
/ 33.010. 0001 / / /
oA No.
(F55)
Part No. 40303500042 | 40303500021 | 40303500046 | 40303500043 40303500044
Lifting Height (mm)
) 4000
A & E (mm)
0ld Part
) 02. YG. 20630
Cylinder Part No. No.
AR
Part No. 40301500074
Piston Rod 0ld Part
02.01. 3635
(Tteml1) No.
i EA
Part No. 40302400032
(F5 D
Cylinder Tube (Iteml5) | 0ld Part
/
oA No.
(F55)
Part No. 40303500045

36




4.5

Hydraulic System ( Three 0il Cylinders )

WUE RS0 (=G0

RN
AN

5
[ L

—_—

(OV)

/
-~

/A

/g

12—

116

Y-
e

16

ITtem Part No. Description Qty Applied Date Remark

e KRG 4 #HE & A H &E
1 30201080036 | Screw M8X12 B2AT 3 03.0179
2 30411080002 | Spring Washer @8 B 3 03.0012
3 30401080001 | Flat Washer ®8 A 3 03. 0050
4 40202160009 | Joint ENCERGETS 1 02. 01. 3052
5 40401024159 | Power Unit HNA%T 1
6 40101160007 | Rubber Hose R 2 05. 0020
7 40201220010 | Direct Head HEL 6 02.01. 3444
8 30803022001 | Gasket Ring ®22 WA E 6 03. 0486
9 30201080023 | Screw M8X30 BEAT 1 03.01573
10 30251080028 | Screw M8X20 BEAT 2 03. 0092
11 40122000008 | Steel Pipe e 1 02. YYL. 20301
12 40122000218 | Steel Pipe 4000 e 1
12 40122000219 | Steel Pipe 4500 wE 1
12 40122000002 | Steel Pipe 4600 wE 1
12 40122000411 | Steel Pipe 5000 e 1
13 40201220007 | Connect Bk 1 02.01. 32841
14 30301220002 | Nut M22X1.5 L451 1 03. 0286
15 40101220057 | Rubber Hose 4000 R 1 02. YYL. 3778
15 40101220056 | Rubber Hose 4500 B E 1
15 40101220055 | Rubber Hose 4600 g 1 02. YYL. 20302
15 40101220086 | Rubber Hose 5000 B E 1
16 40301450160 | Hydro—Cylinder 4000 e L 2 02. YG. 3645
16 40301450161 | Hydro—Cylinder 4500 e L 2
16 40301450098 | Hydro—Cylinder 4600 e L 2 02. YG. 2104
16 40301450205 | Hydro-Cylinder 5000 pi:Find 2
17 40301700025 | Hydro—Cylinder 4000 AL 1 02. YG. 3646
17 40301700026 Hydro-Cylinder 4500 biz:Ri 1
17 40301700013 | Hydro—Cylinder 4600 AL 1 02. YG. 2105

37




4.5

Hydraulic System ( Three 0il Cylinders )
WE RS (=D

116

A
&

e—

K

Part No.

Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
17 40301700038 | Hydro—Cylinder 5000 e L 1
18 20202000505 | Pipe Seat e 1 30. 01. 0784
19 40405000032 | Valve 7 & 18l 2 02.01. 3151

38




4.6

Power Unit Assembly 2
B 1 IC A 2

17-18—

16

26

13

12
14

15

Ttem Part No. Description Qty Applied Date Remark
R 4 #E & A H HiE

A 40401024067 | Power Unit HNA%T 1
1 70402000025 | Motor RN 1 02.DJ. 210401
2 54012000018 | Hoop Eickiid 1 03. 1207
3 40411000083 | Coupling B2 1
4 40405000040 | Relief Valve i IR 1 02. 01. 9029
5 40407000052 | Adapter CINE"S 1
6 40405000008 | Pressure Valve JE A1 AME 1R 1
7 30803017001 | Gasket G3/8 55 4 1
8 50204000013 | Plug G3/8 3%k 1
9 30801110003 | O-ring 0AH 1 02.01. 0338
10 40402000005 | Gear Pumps HH R 1 02. 01. 0024
11 40411000008 | Pipe 5] e 2
12 40411000041 | Suction Pipe T 1 02. DLDY. SJ. 017
13 40412000010 | Filter I 1 02.01. 9051
14 40410000010 | Cover AR = 1 02.01. 30423
15 40408000134 | Tank A 1
16 30351060003 | Nut M6 853 4 03. 0922
17 30201080040 | Screw M8X80 B2AT 2 03. 0877
18 30411080002 | Lock Washer ¢8 AR 2 03.0012
19 71531000031 | Electromagnet L R 4 B 1
20 71531000042 | Valve Element L7 1R 1
21 40405000038 | Check Valve B [a] ] 1 02. 01. 9028
22 30201060025 | Screw M6X 35 B2AT 4 03.0176
23 70303000006 | Relay Starter B B 1 02. 01. 2207
24 20102030023 | Cable BB TR 1
25 54312000003 | Cover B E 2 02. 01. 2265
26 56008000001 | Magnet Bk 2 19. 1351

39




4.7

Power Unit Assembly 3
1AM 3

17-18—

16

26

13

12
14

15

Ttem Part No. Description Qty Applied Date Remark
2 KA 4 #HE & A H HiE

A 40401024159 | Power Unit HNA%T 1
1 70402000025 | Motor RN 1 02.DJ. 210401
2 54012000018 | Hoop Eickiid 1 03. 1207
3 40411000083 | Coupling B2 1
4 40405000040 | Relief Valve i IR 1 02. 01. 9029
5 40407000052 | Adapter CINE"S 1
6 40405000149 | Pressure Valve JE A1 AME 1R 1
7 30803017001 | Gasket G3/8 & H 1
8 50204000013 | Plug G3/8 3%k 1
9 30801110003 | O-ring 0AH 1 02.01. 0338
10 40402000005 | Gear Pumps HH R 1 02. 01. 0024
11 40411000008 | Pipe 5] e 2
12 40411000041 | Suction Pipe T 1 02. DLDY. SJ. 017
13 40412000010 | Filter I 1 02.01. 9051
14 40410000010 | Cover AR = 1 02.01. 30423
15 40408000134 | Tank A 1
16 30351060003 | Nut M6 L451 4 03. 0922
17 30201080040 | Screw M8X80 B2AT 2 03. 0877
18 30411080002 | Lock Washer ¢8 AR 2 03.0012
19 71531000031 | Electromagnet L R 4 B 1
20 71531000042 | Valve Element L7 1R 1
21 40405000038 | Check Valve B [a] ] 1 02. 01. 9028
22 30201060025 | Screw M6X 35 B2AT 4 03.0176
23 70303000006 | Relay Starter B B 1 02. 01. 2207
24 20102030023 | Cable BB TR 1
25 54312000003 | Cover B E 2 02. 01. 2265
26 56008000001 | Magnet Bk 2 19. 1351

40




5.1

Flectrical Assembly(External Lead Acid Battery)
LA B (F0 B 7 HL AR /TR FRL )

Ttem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & EH# &E
1 70501240007 | Battery 24V/210Ah B 1 02. XDC. 219201
2 70411020012 | Battery charger (GB) 7, 8 Bl AR 1 02. CDQ. 0285
2 70411020013 | Battery charger (EN) 7 B, B AR 1 02. CDQ. 0286
2 70411020014 | Battery charger (NBS) 7o BB FE AR 1 02. CDQ. 0287
2 70411020015 | Battery charger (UNI) 7o BB R AAIAR 1 02. CDQ. 3409
77700000253,
2 70411020016 | Battery charger (BS) 7 B, B B AR 1
02. CDQ. 0038
2 70411020017 | Battery charger (SABS) T B R 1 02. CDQ. 3464
77700000254,
2 70411020018 | Battery charger (SII) FEENET X 1
02. CDQ. 0041
2 70411020019 | Battery charger (NBR) 7o BT AR 1 02. CDQ. 3448
2 70411020020 | Battery charger (IRAM) 75 B B I AR AT 1 02. CDQ. 3432
2 70411020021 | Battery charger (AS) 7o L B A AR 1 02. CDQ. 3494
3 30211050003 | Screw M5X 12 HZAT 2 03. 02261
4 70104000005 | Switch AREFX 1
5 70301000012 | Control Board Assembly A AR K R 1 02. DKZC. 3368
6 70222000002 | Horn o\ 1 02.01. 2218
7 30201080028 | Screw M8X 16 8247 4

41




5.2

Flectrical Assembly (External Lead Acid Battery Charge Meter)
AR i (F0 B e A% /IR /T R )

1
,r
' r
1 1
- 1 ' |
g&, ] |4l
et A% i ' far - PR
EEF= o e
[N A S ! IR
vooNos S et
| ~ iy ! ' i
\ Sl ﬂ’ rl,) ' _
S Se_w - 7
\\ I\ 1 -
I
I

Ttem Part No. Description Qty Applied Date Remark
JF5 KRG 4 #HE & EH# &E
1 70501240007 | Battery 24V/210Ah R 1 02. XDC. 219201
2 70411020012 | Battery charger (GB) 7 EL 2 E AT 1 02. CDQ. 0285
2 70411020013 | Battery charger (EN) 7 B2 AT 1 02. CDQ. 0286
2 70411020014 | Battery charger (NBS) 7 LA EAT 1 02. CDQ. 0287
2 70411020015 | Battery charger (UNI) 7 B2 B AR AR 1 02. CDQ. 3409
77700000253,
2 70411020016 | Battery charger (BS) 7 EL B AT 1
02. CDQ. 0038
2 70411020017 | Battery charger (SABS) 7o e, 5 AF AR 1 02. CDQ. 3464
77700000254,
2 70411020018 | Battery charger (SII) T BB UET & 1
02. CDQ. 0041
2 70411020019 | Battery charger (NBR) 7o e B B AR 1 02. CDQ. 3448
2 70411020020 | Battery charger (IRAM) 70 B 2 T AR FE AR 1 02. CDQ. 3432
2 70411020021 | Battery charger (AS) 70 6 8 B AR T AR 1 02. CDQ. 3494
3 30211050003 | Screw M5X 12 BZAT 2 03. 02261
4 70104000005 | Switch REFX 1
5 70301000012 | Control Board Assembly FEHIRE & 1 02. DKZC. 3368
6 70222000002 | Horn 9\ 1 02.01. 2218
7 30201080028 | Screw M8X 16 B2AT 4
8 70601000006 | Meters B8k 1

42




5.3

Electrical Assembly(External Lithium Battery)
AR (OB U A /B )

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 %= & EH# HiE
1 70503240212 | Battery 25.6V/150Ah ) 1

1 70503240213 | Battery 25.6V/175Ah ) 1

1 70503240214 | Battery 25.6V/200Ah ) 1

1 70503240219 | Battery 25.6V/230Ah ) 1

2 70412020001 | Battery charger (GB) 7, 8 E AR 1

2 70412020002 | Battery charger (EN) 75 H, B BT 1

2 70412020003 | Battery charger (NBS) B AR 1

2 70412020421 | Battery charger (UNI) 75 B A AR 1

2 70412020056 | Battery charger (BS) 75 o2 AR 1

2 70412020364 | Battery charger (SABS) T E AT 1

2 70412020319 | Battery charger (NBR) 7 E % BT AR 1

2 70412020434 | Battery charger (IRAM) T B 2 [ AR IEAR 1

2 70412020064 | Battery charger (AS) 7o L B A AR 1 02. CDQ. 3573
3 30211050003 | Screw M5X12 B24T 2 03. 02261

4 70104000006 | Switch 2EFX 1 02. 01. 2248
5 70301000012 | Control Board Assembly = H AR E R 1 02. DKZC. 3368
6 70222000002 | Horn o]\ 1 02.01. 2218
7 30201080028 | Screw M8X 16 8247 4

8 20102011772 Counterweight fE 1

43




5.4

Flectrical Assembly(External Lithium Battery Charge Meter)
A (P E T RS/ /A 8 3R

Ttem Part No. Description Qty Applied Date Remark
e KRG 4 #HE & EH# &E
1 70503240212 | Battery 25.6V/150Ah R 1

1 70503240213 | Battery 25.6V/175Ah R 1

1 70503240214 | Battery 25.6V/200Ah R 1

1 70503240219 | Battery 25.6V/230Ah R 1

2 70412020001 | Battery charger (GB) 7 EL 2 E AT 1

2 70412020002 | Battery charger (EN) 70 B, 28 BRAT 1

2 70412020003 | Battery charger (NBS) 7 B E AT 1

2 70412020421 | Battery charger (UNI) 7o LB B AR AR 1

2 70412020056 | Battery charger (BS) 7 B AT 1

2 70412020364 | Battery charger (SABS) L R 1

2 70412020319 | Battery charger (NBR) 7 B 2 BT AR 1

2 70412020434 | Battery charger (IRAM) 70 B 2 T AR FE AR 1

2 70412020064 | Battery charger (AS) 70 8 8 B AR T AR 1 02. CDQ. 3573
3 30211050003 | Screw M5X12 AT 2 03. 02261

4 70104000006 | Switch AEFFx 1 02.01. 2248
5 70301000012 | Control Board Assembly EEIR B R 1 02. DKZC. 3368
6 70222000002 | Horn 9\ 1 02.01. 2218
7 30201080028 | Screw M8X 16 BT 4

8 20102011772 Counterweight & 1

9 70601000102 | Meters (Lithium Battery) BE & 1

44




5.5

Electrical Assembly(Internal Lead Acid Battery)
A0 B (PN B e L A/ 1 R LI

Ttem Part No. Description Qty Applied Date Remark
FE R EA S #E & F| H # £E
1 70501240007 | Battery 24V/210Ah =, 3t 1 02. XDC. 219201
2 70411010333 | Charger China B 1
3 30211050028 | Screw M5X12 2T 6 3. 0632
4 70104000005 | Switch AEFx 1
5 70301000012 | Control Board Assembly FEIAR B R 1 02. DKZC. 3368
6 70222000002 | Horn o\ 1 02.01. 2218
7 30201080028 | Screw M8X 16 8247 4
8 54331000004 | Line Seat K E 1
9 70422000009 | Charger cable (GB) 74 B AT 1
9 70422000010 | Charger cable (EN) 7 B & BT 1
9 70422000011 | Charger cable (NBS) TR ET 1
9 70422000012 | Charger cable (UNT) &R AT 1
9 70422000013 | Charger cable (BS) 7 L& B AR 1
9 70422000014 | Charger cable (SABS) 7oL H R 1
9 70422000015 | Charger cable (SII) 7o B & UL B S AR 1
9 70422000016 | Charger cable (NBR) 7 & BT AT 1
9 70422000017 | Charger cable (IRAM) 7 B & R IEAT 1
9 70422000018 | Charger cable (AS) 7 B &R AR AT 1
9 70422000026 | Charger cable (JPN) & HAR 1
9 70422000027 | Charger cable (CH) T LA 1

45




5.6

Electrical Assembly(Internal Lead Acid Battery Meter)
B (P B U AR /BN IR H gt /iy R B 3R)

Ttem Part No. Description Qty Applied Date Remark
JF5 KRG #HE & EH# &E

1 70501240007 | Battery 24V/210Ah HL 1 02. XDC. 219201

2 70411010333 | Charger China B 1

3 30211050028 | Screw M5X 12 B24T 6 3.0632

4 70104000005 | Switch 2EFX 1

5 70301000012 | Control Board Assembly = H AR E R 1 02. DKZC. 3368

6 70222000002 | Horn o\ 1 02.01. 2218

7 30201080028 | Screw M8X 16 H2AT 4

8 54331000004 | Line Seat E£9:4 1

9 70422000009 | Charger Cable CHINA 75 HL 4 B AR 1

9 70422000009 | Charger cable (GB) 7o 8, 4 Bl AR 1

9 70422000010 | Charger cable (EN) 7o B B KRR 1

9 70422000011 | Charger cable (NBS) 7o B B F AR 1

9 70422000012 | Charger cable (UNI) LR AT 1

9 70422000013 | Charger cable (BS) 7 L 4 B AR 1

9 70422000014 | Charger cable (SABS) oL E A 1

9 70422000015 | Charger cable (SII) 76 B 4 DL B AT 1

9 70422000016 | Charger cable (NBR) 7 & B AT 1

9 70422000017 | Charger cable (IRAM) 76 B AT AR IEAT 1

9 70422000018 | Charger cable (AS) 7 BRI AF T AT 1

9 70422000026 | Charger cable (JPN) 7o 8L 4 H AR 1

9 70422000027 | Charger cable (CH) o & B AF 1

10 70601000006 | Meters BE & 1

46




47



5.7 Electrical Assembly (External Lead Acid Battery With Key Switch)

HUE R (B B e LA /IR b /i R T 50D

S
R A

\

.
(N

[

\

-

v

ITtem Part No. Description Qty Applied Date Remark
F5 KRG £ S #HE & il B #A &E
1 70501240007 | Battery 24V/210Ah L 1 02. XDC. 219201
2 70411020012 | Battery charger (GB) 7 o, 8 E AR 1 02. CDQ. 0285
2 70411020013 | Battery charger (EN) 7 B, B BROAR 1 02. CDQ. 0286
2 70411020014 | Battery charger (NBS) 7o BB FE AR 1 02. CDQ. 0287
2 70411020015 | Battery charger (UNI) 7B B R AAAR 1 02. CDQ. 3409
77700000253,
2 70411020016 | Battery charger (BS) 7o L B HE AR 1
02. CDQ. 0038
2 70411020017 | Battery charger (SABS) 7 W2 B 3EA4F 1 02. CDQ. 3464
77700000254,
2 70411020018 | Battery charger (SII) T BEUET K 1
02. CDQ. 0041
2 70411020019 | Battery charger (NBR) T B BT AR 1 02. CDQ. 3448
2 70411020020 | Battery charger (IRAM) 7 B[R EAT 1 02. CDQ. 3432
2 70411020021 | Battery charger (AS) 7o L B A AR 1 02. CDQ. 3494
3 30211050003 | Screw M5X12 BZAT 2 03. 02261
4 70104000005 | Switch AEFX 1
5 70301000012 | Control Board Assembly — #&#I4X % & 1 02. DKZC. 3368
6 70222000002 | Horn o\ 1 02.01.2218
7 30201080028 | Screw M8X16 BT 4
8 70105000001 | Key Switch LSS 1 02.01. 2186

48




5.8

Electrical Assembly (Internal Lead Acid Battery With Key Switch)
AR R (PN B U 7e FL s B IR FL T /s B RL T 50D

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S %= & A H &E
1 70501240007 | Battery 24V/210Ah HL 1 02. XDC. 219201
2 70411020089 | Charger China TR 1
3 30211050028 | Screw M5X12 B24T 6 3.0632
4 70104000005 | Switch BEFX 1
5 70301000012 | Control Board Assembly — #ZE#I#K & & 1 02. DKZC. 3368
6 70222000002 | Horn o]\ 1 02.01.2218
7 30201080028 | Screw M8X16 BEAT 4
8 70105000001 | Key Switch PRTT X 1 02.01. 2186
9 54331000004 | Line Seat % 1
10 70422000009 | Charger cable (GB) 7 8, 4 Bl AR 1
10 70422000010 | Charger cable (EN) 7 B B BROAR 1
10 70422000011 | Charger cable (NBS) 7o B 5 F AR 1
10 70422000012 | Charger cable (UNI) LR AT 1
10 70422000013 | Charger cable (BS) 7 B 4 B AT 1
10 70422000014 | Charger cable (SABS) T & A 1
10 70422000015 | Charger cable (SII) 76 B 4 DL B AT 1
10 70422000016 | Charger cable (NBR) T E & EERF 1
10 70422000017 | Charger cable (IRAM) 76 B AT AR IEAT 1
10 70422000018 | Charger cable (AS) 7 B & AR T AT 1
10 70422000026 | Charger cable (JPN) 7o B4 H AR 1
10 70422000027 | Charger cable (CH) o & B AR 1

49




5.9

Electrical Assembly (External Lithium Battery With Key Switch)
H AR (OB e 2/ F it /T AH R 90O

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S %= & A H HiE
1 70503240212 | Battery 25.6V/150Ah ) 1
1 70503240213 | Battery 25.6V/175Ah H 1
1 70503240214 | Battery 25.6V/200Ah ) 1
1 70503240219 | Battery 25.6V/230Ah ) 1
2 70412020001 | Battery charger (GB) 7, 8 El AR 1
2 70412020002 | Battery charger (EN) 75 B, B BT 1
2 70412020003 | Battery charger (NBS) 7" & % 4% 1
2 70412020421 | Battery charger (UNI) 7 H 2 & AFIAF 1
2 70412020056 | Battery charger (BS) 75 o2 E AR 1
2 70412020364 | Battery charger (SABS) 7 #2847 1
2 70412020319 | Battery charger (NBR)  FH & ETHAR 1
2 70412020434 | Battery charger (IRAM) 7 B B[R ZE A% 1
2 70412020064 | Battery charger (AS) 7o L B AR AR 1 02. CDQ. 3573
3 30211050003 | Screw M5X12 B24T 2 03. 02261
4 70104000006 | Switch 2EFX 1 02. 01. 2248
5 70301000012 | Control Board Assembly &% # & ik 1 02. DKZC. 3368
6 70222000002 | Horn o\ 1 02.01.2218
7 30201080028 | Screw M8X16 BEAT 4
8 20102011772 Counterweight fE 1
9 70105000001 | Key Switch PRTT X 1 02.01. 2186

50




9.

10

Control Board Assembly (F2-A)
FHIBUR L (F2-A)

Ttem Part No. Description Qty Applied Date Remark
FE KA EA S #= & F| H # %
A 70301000012 | Control Board Assembly Eat L 9951 1 02. DKZC. 3368
1 70331000401 | Plate BAEHR 1
2 70303000000 | Relay BB 1 02.01. 21621
3 30411060002 | Spring Washer ®6 A 2 03.0011
4 30211060007 | Screw M6X 12 AT 2 03. 0227
5 70331000006 | copper bar RS 1
6 30411080002 | Spring Washer @8 ek 2 03.0012
7 30301080001 | Nut M8 B 2 03. 0258
8 30201060037 | Screw M6X 16 W2AT 5 03. 0934
9 30211060009 | Screw M6X 20 BRAT 4 03. 0233
10 70302000028 | Controller =4 % 1 02. KZQ. 2164
11 70331000009 | copper bar GRS 1 16. 0622
12 70331000008 | copper bar RS 1 16. 0621
13 30211050003 | Screw M5X 12 BEAT 4 03. 02261
14 70701000003 | Fuse Rie £ 2 02. 01. 2000
15 70711000001 | Base H W B R 2 02. 01. 3057

51




5. 11

Control Board Assembly (F2-C)
ISR (F2-C)

Ttem Part No. Description Qty Applied Date Remark
FE R EA S #= & il B # %
A 70301000069 | Control Board Assembly HEIR B R 1
1 70331000439 | Plate LA 1
2 70303000000 | Relay BB 1 02.01. 21621
3 30411050001 | Spring Washer @5 A 2 03. 00132
4 30211060007 | Screw M6X 12 BRAT 2 03. 0227
5 70331000441 copper bar RS 1
6 30411080002 | Spring Washer @8 B 2 03.0012
7 30301080001 | Nut M8 B 2 03. 0258
8 30201060037 | Screw M6X 16 BEAT 6 03. 0934
9 30211060009 | Screw M6X 20 BRAT 4 03. 0233
10 70302000030 | Controller =4 % 1 02. KZQ. 2385
11 70331000442 | copper bar GRS 1
12 70701000003 | Fuse TR 22 2 02. 01. 2000
13 30211050003 | Screw M5X 12 BEAT 2 03. 02261
14 70711000001 | Base T B R 1 02. 01. 3057

52




5.12  Wiring Harness Assembly

LR Sk

TO:Throttle

b
TO:Mode switch

TO:Combination lock LS WIS S
e @ @ g
=) | @ TO:lift/lower/horn  switch

TR B MW 5%

N\
X

TO:Encoder
Yl a4

TO:B+
LU IE AR

TO:Battery BMS

é) H B BMS

-

TO:Upper limit
FIRAr
TO:Contactor

e 32 =
TO:Temperature sensor
L BE AT A
TO:VaIve; TO:Programmer
FH i 1) e

Ei

TO:Fuel gauge
R

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &
20102030084 | Master Wiring Harness FLER 1
20101040003 | Fuse 10A fRie £ 1

53




5.13  Wiring Harness Assembly (Smart Controller)

LR B CRRETHD

ITtem Part No. Description Qty Applied Date Remark
F5 (2] EA %= &l B HiE
20102030455 | Master Wiring Harness FLER 1
TO:Throttle 20101040003 | Fuse 10A R 22 1
T g
TO:Cmeination lock

SO VAN ISP S
PR %
TO:Brake

HE %\

/OTOB* IR IERR
<5

TO:Mode switch
i g B AP
% @ TO:Lift/lower/horn switch
TO: Encoder j
TO:Battery BMS
il BMS

TO:Horn )
LILN TO:Controller
= e
TO:Contactor

TO:Temperature sensor
A A

TO:Valve =
FEL
=

TO:Meters
R

54




5.14  Wiring Harness Assembly (F2-C)
LR (F2-0)

TO:Throttle

T0:Lifting speed bm%ﬁmu N
repg‘zgliagion (;40%1%’%'){"14 ion lLoc
i LA
R TO:Mode S\yitch
TO:Fuel gauge @ @ BAIFR
M TO:EMERG. REV switch
N ! _ BURFFR

TO:Brake
B

TO:Battery BMS CAN [
Hh CAN ‘

=
L )=
| TO: Encoder
AN |

Yl s
TO:Horn
LD
O 10:B+
TO:Main Contactor RTINS 4
TR
TO:Reduced switch
I TO:Meters
TO:JI—Q;?ing valve R
]
@llt I | P
=
| T T0:Height limit switch
= | Rin] (VIS

TO:Valve s ]
P ] |

To:B—
- IR 51 A%

TO:Programmer
P

TO:Controller
i &

ITtem Part No. Description Qty Applied Date Remark
e R e HE &R A &
20102030605 | Master Wiring Harness FLER 1
20101040003 | Fuse 10A fRie £ 1

55




5.15  Wiring Harness Assembly (F2-A)
LA S (F2-A)

ITtem Part No. Description Qty Applied Date Remark
F5 KA EA %= &l B HiE
A 20102030128 | Master Wiring Harness FLER 1 20250312~

T0:Throttle
T0:Combination lock MER 10:Mode switch

BATX

T0:Lift/lower/horn switch

TR
T0: Encoder
HEE
T0:Brake /\\ o
e Q.; T0:B+
’© HRER
-9 . T0:Battery BMS
/, 2% s
/n\
T0:Controller
T0: H o "
:Horn =
MW\ = “
EI_T“‘:I T0:Upper limit =)
T0:Contactor /’\{7' LRAL =
gy Y =
[~
T0:Temerature sensor iélt_\‘;
BEE o
0:Programmer
10:Valve Q3 GiRR
HER —

s

o

T0:Pump contactor

REME

4\

i )

[-
UTTT (@
T0:Meters

Ll €3

56




5.16  Wiring Harness Assembly (F2-A)
LA S (F2-A)

ITtem Part No. Description Qty Applied Date Remark
F5 KA EA %= &l B HiE
A 20102030115 | Master Wiring Harness FLER 1 20250312~

T0:Throttle

T0:Combination lock mER T0:Mode switch

/’ 2 !{' /}, //
A R 11t/ over/horn s
N e

T0: Encoder
R
/i
T0:Brake /\\,
HE ¥ To:B+
’© HRER
% 10:Battery BUS
- 28 s
X
_ 10:8- T0:Controller
T0:Horn = L %ﬁﬁﬂ’( i Rk
M P ¥ ‘
"-2-‘.““' T0:Upper limit é ;';, =)
10:Contactor 4 TRAL 9202
BuE =5 z
TO:Teperature sensor i E_\!
BpfEs T0:Programmer
T0:Valve =Q BES
.
T0: Pump contacor
REMS
11\
niny, ’H
T0:Meters
i €4

57




5.17 Cable Assembly(Lead acid Battery)

P25 5 il CERTRR LB
ITtem Part No. Description Qty Applied Date Remark
FE KRG EA & & B %iE
A 20102030086 | Cable Assembly A REH 1
1 20102030100 | Battery Plug Assembly R AE L AL 1
Vehicle Power Cord
2 20102030099 R R & 1
Assembly
Emergency Stop — Safety
3 20102030089 AR EHL 1
Cable
4 20102030098 | Motor Wire Assembly B AL 2 A 4L 1
5 20102030090 | Pump Station Cable+ ZF M B 4 4 1
6 20102030091 | Pump Station Cable- R AW EHL 1
fl: 2

n L

N
!

58




5.18 Cable Assembly(Lithium Battery)
J% CEE R )

HL 4

ITtem Part No. Description Qty Applied Date Remark
F5 (2] £ S #HE &l B &E
A 20102030606 | Cable Assembly B4 E A 1
Vehicle Power  Cord
1 20102030607 R IR R 1
Assembly
Emergency Stop — Safety
2 20102030089 BE-RERAL 1
Cable
3 20102030098 | Motor Wire Assembly AL A A1 1
4 20102030090 | Pump Station Cable+ RIER %% 1
5 20102030091 Pump Station Cable-— RO YL 1

59




6. 1

Single Mast Lifting System
BT R G

19

\17 .

N[

/ool
|
AV A W

R e
ot

}

ITtem Part No. Description Qty Applied Date Remark

F5 KA £ S %= & A H# HiE
1 30421250001 | Ring @25 HHE 2 03. 0066
2 50301250015 | Shim ®35X ®25X3.5 B 2 30. 01. 3446
3 50101250026 | Alex ®25X80 b 1
4 30701025003 | Bearing 6305 A 2 03.90. 019
5 51106000005 | Sprocket ®95 HE 1 30.01. 03312
6 53101000071 | Chain 1600 B 5 1
7 30201100024 | Screw M10X30 B2AT 6 03. 0166
8 30411100002 | Spring Washer ®10 A 6 03.0014
9 53107000002 | Bracket HER R 1 30.01. 3150
10 30511030001 | Open Pin @©3X30 ik 2 03. 03300
11 50106000001 | Pin #H 2 02.01. 2135
12 30511040001 | Open Pin @4 X30 ik 1 03. 0339
13 53104000011 | Bolt %3 1 30. 01. 2406
14 30311180002 | Nut MI8 853 1 03. 0249
15 30201080025 | Screw M8X35 BZAT 2 03. 1069
16 30101200002 | Bolt M20X45 L83 4 03. 0762
17 30411200002 | Spring Washer @20 A 4 03.0018
18 30401200008 | Flat Washer ®20 A 4 03. 1141, 03.0042
19 30211040009 | Screw M4X22 BZAT 4 03. 0220
20 70103000001 | Switch FFx 2 02.01.2182
21 54305000002 | Switch Box i 2
22 54314000027 | Baffle EEL 1 02. FHDB. 021814
23 30211060008 | Screw M6X16 B2AT 6 03. 0228
24 30201100021 | Screw M10X 16 BZAT 2 03.0162
25 20102010784 | Outer Door Frame IRE: 3 1

60




61



6.2

Duplex Mast Lifting System(Single Hydro-Cylinder)

PIZRETH 2 58 (L L)

e

o —

.

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 30421350001 | Ring @35 HHE 2 03. 0583
2 50101350006 | Axle b 1 30. 32. 0029
3 30701025003 | Bearing 6305 A 2 03.90. 019
4 See annex 3 Chain LS 1
5 51106000013 | Sprocket HE 1 30. 01. 2078
6 53107000001 | Bracket AR 1 30.01. 1234
7 50106000001 | Pin | 2 02.01. 2135
8 30511030001 | Open Pin ®3X30 IF o 44 2 03. 03300
9 53104000011 | Bolt e 1 30. 01. 2406
10 30311180002 | Nut MIS 453 1 03. 0249
11 30201100028 | Screw M10X35 BZAT 2 03.0182
12 30411100002 | Spring Washer @10 AR 2 03.0014
13 30401100002 | Flat Washer ®10 T 2 03.00513
14 30201080023 | Screw M8X30 B2AT 1 03.01573
15 30101120034 | Bolt M12X100 LS 2 03.1035
16 See annex 3 | Inner Gantry WIT4E 1
17 30311120001 | Nut MI2 853 2 03. 0820
18 30211050003 | Screw M5X12 BRAT 2 03. 02261
19 30401050001 | Flat Washer ®5 A 2 03. 00511
20 20202000856 | Limit Plate RALAR 1 30. 01. 2849
21 30101200002 | Bolt M20X45 43 4 03. 0762
22 30411200002 | Spring Washer @20 B 4 03.0018
23 30401200008 | Flat Washer ®20 AR 4 03.1141
24 30211040009 | Screw M4X22 BZAT 6 03. 0220
25 54305000002 | Switch Box Fxe 3
26 70103000001 | Switch Fx 3 02.01. 2182
27 See annex 3 Baffle R 1
28 30211060008 | Screw M6X16 B2AT 6 03. 0228

62




6.2

Duplex Mast Lifting System(Single Hydro-Cylinder)
PTGt (FRIHEL)

ITtem Part No. Description Qty Applied Date Remark
F5 A5 EAS %= &R A &
29 See annex 3 Outer Door Frame RES 1
30 51101000001 Roller Assembly I E R 4
31 51103000022 | Screw R 34 4 02.01. 30683
32 51103000023 Loose Proof Sheet 7 A R 4
33 51102000001 | Roller R 4 02.01. 3071
34 51103000024 | Support b&: 4 02. 01. 30681
35 51103000025 | Dust Sheet W7 4 02. 01. 30682
36 30421350001 | Retainer Ring H 4 03. 0583
37 30511040001 | Open Pin ®4X30 btk 1 03. 0339

63




Annex 3

i 3

Annex 3

Lifting Height (mm)

o 2000 2500 2600 3000 3300
I & E (mm)
Outer Door Frame | 01d Part No. 33.010.0017 33.010.0018 / 33.010.0013 /
(Item 29)

‘ part No. 20102011696 20102010778 20102011728 20102010775 20102010780
ST (F5 29)
Baffle (Item 27) | 01d Part No. / 02. FHDB. 021811 / 02. FHDB. 0218 /
#KR  FF27) | part No. 54314000242 54314000024 54314000245 54314000020 54314000025
InMast (Item 16) | 0ld Part No. | 33.010.0007 33.010. 0020 / 33. 010. 0002 /
HI1% (F516) | part No. 20102011694 20102010779 20102011727 20102010776 20102010781
Chain (Item 4) 01d Part No. / 02.LT. 3167 02. LT. 3169 / /

BE (FFT D part No. 53101000124 53101000023 53101000025 53101000093 53101000094

Lifting Height (mm)
o 3500 3600 4000
I & E (mm)
Outer Door Frame | 01d Part No. 33.010.0019 / /
(Item 29)

‘ part No. 20102011693 20102010782 20102011590
ST (F5 29)
Baffle (Item 27) | 0ld Part No. / / /
R OFF27) | part No. 54314000243 54314000026 54314000237
In Mast (Item 16) | 0ld Part No. 33.010. 0021 / /
WITE (F5 16) | part No. 20102011692 20102010783 20102011591
Chain (Item 4) 01d Part No. / 02.LT. 3165 /

#HE (FT 0 Part No. 53101000095 53101000021 53101000067

64




6.3

Duplex Mast Lifting System(Dual Hydro—Cylinder)
WAL T RS0 (ARG EL)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 30421300001 | Ring ©30 HHE 4 03. 0068
2 50101300010 | Axle b 2 30.01. 1142
3 30701030004 | Bearing 6206 e A 4 03.90. 017
4 See annex 4 Chain LS 2
5 51106000005 | Sprocket HE 2 30. 01. 03312
6 See annex 4 | Inner Gantry WIT4E 1
7 30511020005 | Open Pin ®2X20 Pk 8 03. 0590
8 50101050001 | Pin shaft i 4 03. 0992
9 53104000010 | Bolt 43 2 30. 01. 2565
10 30311160001 | Nut M16 453 2 03. 0247
11 30201100024 | Screw M10X30 BZAT 2 03.0166
12 30411100002 | Spring Washer @10 AR 2 03.0014
13 20202003043 | Hoop ickid 4
14 30201080004 | Screw M8X20 B2AT 4 03. 01550
15 30411080002 Spring Washer @8 A 4 03.0012
16 30211050003 | Screw M5X12 BRAT 2 03. 02261
17 30401050001 | Flat Washer ®5 T 2 03.00511
18 20202000856 | Limit Plate R ALK 1 30. 01. 2849
19 30101200002 | Bolt M20X45 43 4 03. 0762
20 30411200002 | Spring Washer @20 AR 4 03.0018
21 30401200008 | Flat Washer ®20 AR 4 03.1141
22 30201080041 | Screw M8X30 B2AT 2
23 30211040009 | Screw M4X22 B2AT 6 03. 0220
24 54305000002 | Switch Box i 3
25 70103000001 | Switch Fx 3 02.01. 2182
26 See annex 4 Baffle EED 1
27 30211060008 | Screw M6X16 B2AT 6 03. 0228
28 See annex 4 Outer Door Frame IRE: 3 1

65




6.3

Duplex Mast Lifting System(Dual Hydro—Cylinder)
WAL T RS0 (ARG EL)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
29 51101000001 Roller Assembly I E R 4
30 51103000022 | Screw R ¥ 4 02. 01. 30683
31 51103000023 Loose Proof Sheet kY 4
32 51102000001 | Roller R 4 02.01. 3071
33 51103000024 | Support X 4 02. 01. 30681
34 51103000025 | Dust Sheet B R 4 02.01. 30682
35 30421350001 | Retainer Ring b A 4 4 03. 0583
36 30511030002 | Open Pin @©3X40 ik 2 03.0338

66




Annex 4

A 4

Annex 4

Lifting Height (mm)

o 2000 2500 2600 3000 3300
I & E (mm)
Outer Door Frame | 01d Part No. / / / / /
(Item 28)

‘ part No. 20102011750 20102011739 / 20102011740 20102011741
ST (F5 28)
Baffle (Item 26) | 0l1dPart No. / / / / /
KR (F526) | part No. 54314000246 54314000247 / 54314000248 54314000249
In Mast (Item 6) | 0ld Part No. / / / / /
WITE (F56) part No. 20102011751 20102011733 / 20102011734 20102011735
Chain (Item 4) 01d Part No. | 02.LT. 31540 02. LT. 3485 / 02.LT. 3154 02.LT. 3155

#HE (FT 0 part No. 53101000007 53101000043 / 53101000006 53101000012

Lifting Height (mm)
o 3500 3600 4000
I & E (mm)
Outer Door Frame | 01d Part No. / / /
(Item 28)

‘ part No. 20102011742 20102011743 20102011744
ST (F5 28)
Baffle (Item 26) | 0ld Part No. / / /
R (FF26) | part No. 54314000250 54314000227 54314000230
In Mast (Item 6) | 0ldPart No. / / /
WITE (F56) Part No. 20102011736 20102011737 20102011738
Chain (Item 4) 01d Part No. 02. LT. 3486 / /

#HE (FT 0 Part No. 53101000044 53101000057 53101000101

67




6.4

Fork Frame (Single Hydro—Cylinder)
BB (CHMED

ITtem Part No. Description Qty Applied Date Remark
e R EAS HE &R A &
A See annex 5 | Fork Frame P& 3 1
1 See annex 5 | Tray Rack FHE 1
2 51103000022 | Screw AR 4 02.01. 30683
3 51103000023 Loose Proof Sheet 7 A R 4
4 51102000001 Roller R 4 02.01. 3071
5 51103000024 | Support xE 4 02.01. 30681
6 51103000025 | Dust Sheet W7 4 02.01. 30682
7 30421350001 Retainer Ring o 4 E 4 03. 0583
8 51101000001 Roller Assembly I E R 4
9 30201050015 Screw ®5X10 $2AT 2 03.0139
10 30411050001 Spring Washer ®5 B 2 03. 00132
11 30401050001 Flat Washer @5 Tk 2 03. 00511
12 20202002674 FRAL AR 1
Annex 5
Fork Frame Tray Rack f£#H % Fork outer width Lifting Height
X4 Part No. 0ld Part No. B XS5 (mm) A FE E (mm)
20302019954 20102010787 570 1600
20302010338 20102011691 / 650 1600
20302019955 20102010786 / 695 1600

68




6.5

Fork Frame (Two-stage door frame single

PR (PRI B

0il cylinder)

\ —_
O g B o
I e B
T 4\\5 6 7 /

ITtem Part No. Description Qty Applied Date Remark
e R EAS HE &R A &
A See annex 6 | Fork Frame P& 3 1
1 See annex 6 | Tray Rack FHE 1
2 51103000022 | Screw R 34 4 02.01. 30683
3 51103000023 Loose Proof Sheet 7 A R 4
4 51102000001 Roller R 4 02.01. 3071
5 51103000024 | Support xE 4 02.01. 30681
6 51103000025 | Dust Sheet W7 4 02. 01. 30682
7 30421350001 Retainer Ring o 4 E 4 03. 0583
8 51101000001 Roller Assembly I E R 4
Annex 6
Fork Frame Tray Rack f£#H % Fork outer width Lifting Height
X4 Part No. 0ld Part No. B XS5 (mm) A FE E (mm)
20302019936 20102010392 33.010. 0003 570 2000-4000
20302010331 20102011695 / 650 2000-4000
20302019935 20102010393 33.010. 0004 695 2000-4000

69




6.6

Fork Frame (Two-stage door frame with double oil cylinders)

B (PRI BRL)

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &
A See annex 7 | Fork Frame P& 3 1
1 See annex 7 | Tray Rack FHE 1
2 51103000022 | Screw R 34 4 02.01. 30683
3 51103000023 Loose Proof Sheet 7 A R 4
4 51102000001 | Roller R 4 02.01. 3071
5 51103000024 | Support xE 4 02.01. 30681
6 51103000025 | Dust Sheet W7 4 02.01. 30682
7 30421350001 | Retainer Ring T 4 4 03. 0583
8 51101000001 Roller Assembly I E R 4
Annex 7
Tray Rack Assembly Tray Rack #£# %2 Fork outer width Lifting Height
EiEa 959 Part No. 0ld Part No. B XA (mm) AT % (mm)
20302010037 20102010560 33. 0264 570 2500/3000/3300/3600/4000
20302010770 20102013151 / 650 2500/3000/3300/3600/4000
20302012106 20102010559 33. 0263 695 2500/3000/3300/3600/4000

70




6.7

Fork Frame (Third Level Gantry Without Guardrail)
BB (=R VBEA A

ITtem Part No. Description Qty Applied Date Remark
e R EAS HE &R A &
A See annex 3 | Fork Frame P& 3 1
1 See annex 3 | Tray Rack FHE 1
2 51103000022 | Screw R 34 4 02.01. 30683
3 51103000023 Loose Proof Sheet 7 A R 4
4 51102000001 Roller R 4 02.01. 3071
5 51103000024 | Support xE 4 02.01. 30681
6 51103000025 | Dust Sheet W7 4 02. 01. 30682
7 30421350001 Retainer Ring o 4 E 4 03. 0583
8 51101000001 Roller Assembly I E R 4
Annex 8
Fork Frame Tray Rack f£#H % Fork outer width Lifting Height
X4 Part No. 0ld Part No. B XS5 (mm) A FE E (mm)
20302019795 20102010612 / 570 4000-5000
20102020079 20102011464 / 650 4000-5000
20302019794 20102010610 / 695 4000-5000

71




6.8

Fork Frame (Third Level Gantry With Guardrail)
X IE (ZRIIBEHP AR

ITtem Part No. Description Qty Applied Date Remark
F5 R EAS HE &R A &
A See annex 4 | Fork Frame P& 3 1
1 See annex 4 | Tray Rack FHE 1
2 51103000022 | Screw R 34 4 02.01. 30683
3 51103000023 Loose Proof Sheet 7 A R 4
4 51102000001 | Roller R 4 02.01. 3071
5 51103000024 | Support xE 4 02.01. 30681
6 51103000025 | Dust Sheet W7 4 02.01. 30682
7 30421350001 | Retainer Ring T 4 4 03. 0583
8 51101000001 Roller Assembly I E R 4
9 30101080005 | Bolt M8X25 243 4 03.0773
10 30411080002 | Spring Washer @8 AR 4 03.0012
11 30401080001 | Flat Washer @8 A 4 03. 0050
12 20102010009 | Guardrail A 1 30. 32. 0005
Annex 9
Tray Rack Assembly Tray Rack #£# %2 Fork outer width Lifting Height
EiEa 959 Part No. 01d Part No. B XA (mm) A FE E (mm)
20302019793 20102010798 / 570 4000-5000
20102020080 20102011465 / 650 4000-5000
20302019792 20102010611 / 695 4000-5000

72




6.9

Lifting System (Tertiary Total Freedom)
B RS (ZH4EHH)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 See annex 10 | Chain LS 1
2 51106000005 | Sprocket HE 1 30. 01. 03312
3 30701025003 | Bearing & 2 03.90. 019
4 50301250015 | Shim g 2 30. 01. 3446
5 30421250001 | Ring 25 HHE 2 03. 0066
6 30511030001 | Open Pin 3X30 FF 44 3X30 3 03. 03300
7 30301180003 | Nut MI8 ¥ MI8 2 03. 0261
8 See annex 10 | Inner Door Frame ARRES 1
03.01721,
03.0172,
9 30201120003 | Screw M12X35 HZAT M12X 35 1
30201120008,
30201120005
10 30411120003 Spring Washer 12 B 12 1 03. 0015
03.00514,
11 30401120001 | Flat Washer 12 T 12 1 30401120003,
03. 0044
12 See annex 10 | Middle Door Frame CRES 1
13 51103000022 | Screw R ¥ 8 02. 01. 30683
14 51103000023 Loose Proof Sheet I A% A 8
15 51103000024 | Support X 8 02. 01. 30681
16 51102000001 | Roller R 8 02.01. 3071
17 51103000025 | Dust Sheet 74 R 8 02. 01. 30682
18 30421350001 | Retainer Ring HHE 8 03. 0583
19 20202000465 | Limit Board R ALK 1 30. 01. 0666
20 30211050003 | Screw M5X12 HZAT M5 X 12 2 03. 02261
21 30101160017 | Bolt M16X55 B2 A M16 X 55 1 03. 0394
22 30411160002 Spring Washer 16 A 16 1 03.0017
23 30401160002 | Flat Washer 16 T 16 1 03. 0047
24 50301160002 | Bushing -4 1 30. 30. 0007

73




6.9

Lifting System (Tertiary Total Freedom)
BARES (Z048H)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
25 51107000015 | Pulley b 1
26 30701030004 | Bearing B 4 03.90. 017
27 51106000002 | Sprocket HE 2 30.01. 03311
28 See annex 10 | Chain LS 2
29 30201080022 | Screw M8X20 H2AT M8 X 20 8 03. 0817
30 20202000854 | Hoop Eickiid 4 30.01. 2848
03.01571,
31 30201080006 | Screw M8X30 H2AT M8 X 30 2
03. 0157
32 30251200003 | Screw M20X40 BZAT M20 X 40 4
33 30211060009 | Screw M6 X 20 BZAT M6 X 20 8 03. 0233
34 See annex 10 | Baffle R 1
03. 0223,
35 30211040011 | Screw M4X25 HZAT M4 X 25 2 03. 02240,
30211040003
36 54305000002 | Switch Box i 1
37 70103000001 | Switch b 1 02.01. 2182
38 30211060007 | Screw M6X12 HZAT M6 X 12 2 03. 0227
39 54101000040 | Hoop R 2 4 2 03. 0602
40 See annex 10 | Outer Door Frame IRE: 3 1
41 30311160001 | Nut MI16 2 M16 2 03. 0247
42 53104000010 | Bolt 43 2 30. 01. 2565
43 50101050001 | Pin Roll A 4 03. 0992
44 30511012001 | Open Pin 1.2X18 FE41.2X18 8 03. 0330
45 50101130001 | Alex b 1 30. 30. 0270
46 30251060025 | Screw M6X12 HZAT M6 X 12 1 03. 0090
47 50101300010 | Alex b 1 30.01. 1142
48 30421300001 | Ring 30 % 1E 30 2 03. 0068
49 30201100024 | Screw M10X30 BZAT M10X 30 2 03.0166
50 30411100002 Spring Washer 10 w10 5 03.0014

74




6.9

Lifting System (Tertiary Total Freedom)
B RS (ZH4EHH)

ITtem Part No. Description Qty Applied Date Remark
e R 4 #E &l B &
51 30401100002 Flat Washer 10 T 10 2
52 30511020001 Open Pin 2X16 FFEE2X16 2 03. 0333
53 50106000001 | Pin Roll HEA A 2 02.01. 2135
54 53104000011 Bolt L4 3 1 30. 01. 2406
55 53107000002 | Bracket HEE R 1 30.01. 3150
56 30201100023 Screw M10X25 H24T M10 X 25 1 03. 0165
57 50101250026 | Alex % 1
Annex 10
Outer Door
Baffle Chain Middle Gantry In Mast Chain
Lifting Frame
(Ttem 34) (Ttem 28) (Ttem 12) (Ttem 8) (Ttem 1)
Height (Item 40) i i
) X AR i F S CARES HITR F S
A2F i E (mm) SMTHR
(55 34) (55 28) F512) 55 8) JF5 D
¥ 40)

4000 20102010613 54314000232 53101000014 20102010614 20102010615 53101000026

4500 20102010792 54314000234 53101000012 20102010793 20102010794 53101000024

4600 20102010607 54314000233 53101000012 20102010608 20102010609 53101000024

5000 20102012411 54314000306 53101000008 20102012273 20102012274 53101000042

75




FAF B IR 2% b il 3 7R OR B AR R AL !

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

76



	1.1
	Frame Assembly
	车架总成
	Annex 1
	附件 1
	1.2
	Cover Assembly
	外罩总成
	1.3
	Balance Wheel Assembly
	平衡轮组件
	2.1
	Driving System
	驱动系统
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.1
	Operating Handle Assembly
	操作手柄组件
	3.2
	手柄头总成(铅酸电池/带钥匙/电量表)
	3.2
	手柄头总成(铅酸电池/带钥匙/电量表)
	3.3
	手柄头总成(锂电池/带钥匙/电量表)
	3.3
	手柄头总成(锂电池/带钥匙/电量表)
	3.4
	手柄头总成(铅酸电池/密码锁/电量表)
	3.4
	手柄头总成(铅酸电池/密码锁/电量表)
	3.5
	Handle head assembly（Lithium battery combination l
	手柄头总成(锂电池/密码锁/电量表)
	3.5
	Handle head assembly（Lithium battery combination l
	手柄头总成(锂电池/密码锁/电量表)
	3.6
	手柄头总成(带钥匙/不带电量表)
	3.6
	手柄头总成(带钥匙/不带电量表)
	3.7
	手柄头总成(密码锁/不带电量表)
	3.7
	手柄头总成(密码锁/不带电量表)
	3.8
	手柄头总成(带钥匙/不带电量表)
	3.8
	手柄头总成(带钥匙/不带电量表)
	3.9
	手柄头总成(铅酸电池/带钥匙/电量表)
	3.9
	手柄头总成(铅酸电池/带钥匙/电量表)
	3.10
	手柄头总成(锂电池/带钥匙/电量表)
	3.10
	手柄头总成(锂电池/带钥匙/电量表)
	3.11
	Operating Handle Assembly(Smart Controller)
	操作手柄组件(智能手柄)
	3.11
	Operating Handle Assembly(Smart Controller)
	操作手柄组件(智能手柄)
	3.12
	Handle head assembly(Smart Controller Lead Acid Ba
	手柄头总成(智能手柄/铅酸电池)
	3.13
	Handle head assembly(Smart Controller Lithium Batt
	手柄头总成(智能手柄/锂电池)
	4.101
	液压系统（单油缸）
	4.201
	液压系统（双油缸）
	4.302
	动力单元组件
	4.301
	动力单元组件
	4.4
	起升油缸（单油缸）
	Annex 2
	附件 2
	4.5
	液压系统（三油缸）
	4.5
	液压系统（三油缸）
	4.6
	动力单元组件2
	4.7
	动力单元组件 3
	5.1
	电气总成(外置式充电器/铅酸电池)
	5.2
	电气总成(外置式充电器/铅酸电池/带电量表)
	5.3
	电气总成(外置式充电器/锂电池)
	5.4
	电气总成(外置式充电器/锂电池/带电量表)
	5.5
	电气总成(内置式充电器/铅酸电池)
	5.6
	电气总成(内置式充电器/铅酸电池/带电量表)
	5.7
	Electrical Assembly （External Lead Acid Battery Wi
	电气总成（外置式充电器/铅酸电池/带钥匙开关）
	5.8
	Electrical Assembly （Internal Lead Acid Battery Wi
	电气总成（内置式充电器/铅酸电池/带钥匙开关）
	5.9
	Electrical Assembly （External Lithium Battery With
	电气总成（外置式充电器/锂电池/带钥匙开关）
	5.10
	控制板总成（F2-A）
	Control Board Assembly

	5.11
	控制板总成（F2-C）
	Control Board Assembly

	5.12
	Wiring Harness Assembly
	线束总成
	5.13
	Wiring Harness Assembly（Smart Controller）
	线束总成（智能手柄）
	5.14
	Wiring Harness Assembly（F2-C）
	线束总成（F2-C）
	5.15
	Wiring Harness Assembly（F2-A）
	线束总成（F2-A）
	5.16
	Wiring Harness Assembly（F2-A）
	线束总成（F2-A）
	5.17
	Cable Assembly(Lead acid Battery)
	电缆总成(铅酸电池)
	5.18
	Cable Assembly(Lithium Battery)
	电缆总成(锂电池)
	6.1
	Single Mast Lifting System
	单级起升系统
	6.2
	Duplex Mast Lifting System(Single Hydro-Cylinder)
	两级起升系统(单油缸)
	6.2
	Duplex Mast Lifting System(Single Hydro-Cylinder)
	两级起升系统(单油缸)
	Annex 3
	附件 3
	6.3
	Duplex Mast Lifting System(Dual Hydro-Cylinder)
	两级起升系统(双油缸)
	6.3
	Duplex Mast Lifting System(Dual Hydro-Cylinder)
	两级起升系统(双油缸)
	Annex 4
	附件 4
	6.4
	Fork Frame（Single Hydro-Cylinder）
	货叉架（单油缸）
	6.5
	Fork Frame（Two-stage door frame single oil cylinde
	货叉架（两级门架 单油缸）
	6.6
	Fork Frame（Two-stage door frame with double oil cy
	货叉架（两级门架 双油缸）
	6.7
	Fork Frame(Third Level Gantry Without Guardrail)
	货叉架（三级门架不带护栏）
	6.8
	Fork Frame (Third Level Gantry With Guardrail)
	货叉架（三级门架带护栏）
	6.9
	Lifting System（Tertiary Total Freedom）
	起升系统（三级全自由）
	6.9
	Lifting System（Tertiary Total Freedom）
	起升系统（三级全自由）
	6.9
	Lifting System（Tertiary Total Freedom）
	起升系统（三级全自由）
	零件目录最终由制造商保留解释权！

